1ST PRINTING-MY

SRR BB BB BB DDDBD DD DI DD DD IR RIS

sl A
I@?\N&ﬂg

SUPER DELUXE TYPE

OWNER’S MANUAL

ot

SEGA ENTERPRISES, LTD.

BP PP PP R RPP PP PP PPPPPPPEPPPPPPPPPPPR

MANUAL NO. 420-5888-G1

&b&b&&b&;&b&&&&b&&&&&&&&&&&&&&&&&&&&&&eﬁ&b&&&&&@M&&M
%WWWW%‘WWWWWWWW@%’WWWW?WWW%WW%W?%W%WW?W?WW“@%"?@“F"PW



TABLE OF CONTENTS

INTRODUCTION OF THE OWNER’S MANUAL woveeeeeeerseesnmnianiiniicnniiaiieniian, 1
1. HANDLING PRECAUTIONS ::eecereeeesuueesnmemiutinittmntitintite ittt sttt 1
2. PREVENTION OF COUNTERFEITING AND CONVERSION :cececcreeeerenceennaneneee 2
3. PRECAUTIONS CONCERNING THE PLACE OF INSTALLATION -:occecceceeeeeeeeeee 3
4. INSTALLATION PRECAUTIONS AND MOVING THE MACHINE --occeoeeveeeeeeeeees 4
5. DISASSEMBLING  :e+-tttessetseueteottonsmiisiuts ittt it ittt et s as e gl
8. NAME OF PARTS  -vreeeeeessseeteseennmmntetonittostsniiatttesoiiiesseiiiiitsse et nsses s snns 7
7. AC UNIT  veveerseeeesssontenmeetemttteeitt ettt et et et et e et e et s e s et et ae e 8
8. CAUTIONS TO BE TAKEN WHEN TURNING THE POWER ON  ccocceeeeereeeeeeene 9
9. ADJUSTING THE THROTTLE  -teeeeessessssrereeeereeeteeenstmnmiiiiimiieeiiiesieneieni e 10
lo. ADJUSTING THE HANDLE UNIT ..................................................................... 11
11. REMOVING THE MECHANISM UNIT cceeerereeerunmemuimtetttiiiienieiiaatiieaaeaneeaann 12 ~ 13
12. REPLACING THE BRAKE PAD ........................................................................ 14
13. REMOVING THE MOTOR UNIT  c-oceeeessoonenrersmimmmiteninitiittssiniise e 15
14. REPLACING THE MOTOR BRUSHES ::::ecceeeeeteseessonsiumiiuiiiiiiiiciie . 16
15. BANKING ADJUSTMENT -ceeeeeeeseeeresesssumtaetmmmuiiietesiimiiii it s 17 ~ 18
16. TURN ADJUSTMENT  ccceeeveeeeeeserunttuttmtmnttttiutiiiti ittt 19 ~ 20
17. ADJUSTING THE INFRARED SENSORS :+ocrerresesssesesunensuceeceenssssscssssssassansessssses 21
18. REPLACING THE BILLBOARD LAMP  erecoteeecsontureunttnacsiessonssossensascsstesssssssssnnes 29
PR T T U R AR A S R R N S N T 23 ~ 28
20. REMOVING THE I.C. BOARD (SHIELD BASE) --:eeeeeeresersarmmiiimiiniiiiaiiieies 29
21. SERVICE SWITCHES  soecsrevesunstunsoransssssesonsasssgsssoss saet sossassasasuns sosesvsdpususerues coversss 30
23 26 INCH MONITOR | +rvsrveresesomssrsvumssm svssssrssvesauasnsisnsesisssssssssbrorasssduorassasns snsnsass 31
93. DIP SWITCH SETTING  ++rtereeersrsescnrstsnntesasssstnsnssnsanssssassssasssstasssssnasossesssissssssnsss 32
24. EPROM / MASK ROM LOCATIONS  cccceeereseeeeneetomtimiiniitiiiiiiii i 33
TURE T LG R RTEREEEE IR SR e ey T e 34 ~ 72
26. WIRING DIAGRAM  creceeeeeeesestmmttmmt et e 73 ~ 74
SPECIFICATIONS
INSTALLATION SPACE : 2700 mm (106.3 in) (L) x 2310 mm (91 in) (W)
HEIGHT : 1800 mm (70.9 in), 2010 mm (79 in) (MAX)
WEIGHT : 400kg (8821bs.)
POWER : 460W
C.R.T : 26 INCH
NOTE :

Descriptions herein contained may be subject to improvement changes without notice.



INTRODUCTION OF THE OWNER’S MANUAL

SEGA ENTERPRISES, LTD., supported by its high electronic
technology of LSIs, microprocessors, etc.,and a wealth of
experience, has for more than 30 years been supplying various
innovative and popular game machines to the world market. This
OWNER'S manual is intended to provide detailed comments
together with all the necessary information covering the opera-
tion in general of electronic assemblies, electromechanicals,
servicing control, spare parts, etc. as regards the GALAXY FORCE,
a new SEGA product. The manual is intended for those

who have knowledge of electricity and technical expertise
especially in ICs, CRTSs, microprocessors, etc. Carefully read so
as to acquire sufficient knowledge before working on the machine.
Should there be a malfunction, non-technical personnel should
under no circumstance touch the interior system.

1. HANDLING PRECAUTIONS

When installing or inspecting, be very careful of the
following points and pay attention to ensure that the player
can enjoy the game safely.

(@)

Be sure to turn the power off before working on the machine.
To insert or pull out the plug quickly is dangerous.

It is necessary to make sure that the power cord or the
grounding wire is not exposed on the road, etc. in a manner
so as to be dangerous. Make sure that grounding connections
are made safely at the position where so specified.

Do not use any fuse that does not meet the specified rating.
O Make complete connections for the IC board and other
connecters. Insufficient insertion is very dangerous.

OO

(@)

Also, for the IC board circuit inspections, only the logic
tone is allowed. The use of a tester is not permitted, so be
careful in this regard. After confirming that there are no
irregularities, turn the power ON.

_1.._



2. PREVENTION OF COUNTERFEITING AND CONVERSION

LABELLING

To prevent counterfeits and conversions, the following

labels are put on all the SEGA products. When handling such
goods, be sure to confirm the labels. They are used to
prevent illegal acts such as the unauthorized copying of the
products and the printed circuit boards thereof or carrying
on business by manufacturing similar merchandise or by
converting, selling or using such products or printed

circuit boards.

ORIGINAL SEAL

The following seal is put on
the machines manufactured by

SEGA.

A e e B A R e ke e

*') 2 F M
ORIGINALSEAL

THIS PRODUTT W OFICHED
AND MERUFAGTURED BY
SEGA EWTERPRISES 4TD

ORIGINAL &

baraxy force
NO. | S

92GA ENTERPRISES. LTD
JAPAN

P el e o ol ol e B e B Ae B A
gt e ab b b b B R R o o

W v P g e o o
fagh
~

COPYRIGHT NOTICE

LICENSE SEAL

The following seal is put on the
kits, such as the printed

circuit boards, of SEGA
products.

e te e Ao o e e oo e vl oo
&S SF L
LICENSE SEAL

THIS PROPUCT !

THE QICENSE OF
SEGA afTEeAPRISES LTH

SEGA EMTERPRISES. LTD
 JAPAN
WP PP

Anlingn o e e B e Ao Ao A A S
£z
>
z
c
3
B ot e e o b b b B L N

This SEGA product has the copyright notice as follows:

© SEGA 1988

This signifies that this work was disclosed in 1988 and is the
property of SEGA ENTERPRISES, LTD.

-2—



3. PRECAUTIONS CONCERNING THE PLACE OF INSTALLATION

The GALAXY FORCE is an indoor game machine. Absolutely
do not install it outside. Even indoors, avoid installing in
places mentioned below so as to ensure proper usage:

O Places subject to rain or water leakage, or condensation due

to humidity.

In the proximity of an indoor swimming pool and/or shower.

Places subject to direct sunlight.

O Places subject to heat sources from heating units, etc., or
hot air.

O Vicinity of highly inflammable/volatile chemicals or

hazardous matter.

Sloped surfaces.

O Vicinity of anti-disaster facilities such us fire exits and
fire extinguishers.

o Places subject to any type of violent impact.

O Dusty places.

O O

o

PRECAUTIONS FOR INSTALLATION

e In order to ensure the customers' safety, provide the guard
fence in the periphery of the machine and make sure that the
beam sensors, power cords and switches are accurately
adjusted and maintained.

2. Make sure that the power supply outlet is used exclusively
for the AFTER BURNER. (The outlet's simultaneous use for
other machine(s) may cause the breaker to break when the

power consumption exceeds the maximum).

3. An extension cord used shall be of a 15A rated current or

higher.

The machine's consumption current

Rated current : 28A (100V AC)
(standby)
Maximum ¢ 12A (100V AQ)

During game play: 28 ~ 12A (100V AC)

—-3-



4. INSTALLATION PRECAUTIONS AND MOVING THE MACHINE

INSTALLATION PRECAUTIONS

The machine is equipped with 4 castors and 4 leg adjusters.
When the installation position is determined, make sure that
there is approximately a 5 mm gap between the floor level and
the castors. An insufficient gap may cause the machine to move
during game play and result in a dangerous situation.

MOVING THE MACHINE

The machine weighs approximately 882 lbs. (400 kg.), therefore,
when moving it on the floor, lift the leg adjusters.

Before turning the power ON,
follow the procedure below:

INSTALLING THE CAUTION PLATE

CTX on23-C
~ HOOK
s i)
B e
I \
i ] /
b v
YZ-0011
DO NOT ENTER INSIDE 2200
(D After determining the cabinet’s THE GUARD FENCE CHAIN (£=1m)
direction, lower the leg adjusters P

Getting on and lift the castors,

ASSEMBLING THE POLES

SE ~ 4] 21-7054 01 /
position ] CAUTION PLATE YZ-0006
S / POLE
-'~ g ’//
: 2 YZ-0004
Approx. 5mm JL——L /' LEG COVER

7 ! LEG ADJUSTER
/(:Asr(ms

e

YZ-0001

Getting on
and off

position
061-0010
) Assembl e
'I'""" . he & SPRING WASHER M10
p:m and put 029-0189 -
them in the s RO R T
BOLT W/HEXGONAL HOLE e "
periphery of M 10w *_HEX WRENCH
. 8mm
the cabhinet,



5. DISASSEMBLING

When disassembling the machine for the purposes of carrying it
through narrow places for installation, etc., follow the
procedure below.

PROCEDURE:

1. Remove (]) UNDER PANELS as shown at the
5 places marked with an arrow.
2. Take off (2) 2 MAIN BARS.

3. Take off (3) SHEET.
4. Remove (§) MONITOR STAND, (§) ROLL 1IOOP,

and B RAIL. At this time, put the
main board connectors and the monitor cords
inside the TURNTABLE.

After disassembling the machine in the
above procedure, if it can not pass

through narrow places when it is positioned
sideways, then disassemble the following units:

. Remove (7) FOOT COVER RIGHT and CONNECTORS.

6. Remove (8) CONTROL COVER, (9) CONTROL UNIT and @ MAIN BAR
di sconnect CONNECTORS.

7. Remove (0) THROT'TLE COVER, @) THROTTLE
UNL1T, and disconnect CONNECTORS.

8. Remove (12 BILLBOARD and
disconnect CONNECTORS. -\

9. Remove (@ FOOT COVER LEFT et A
and @ FOOT COVER FRONT. q

8 TAMPERPROOF
SCREWS

M8x%25

(9 MONITOR STAND

(D UNDER PANEL
(5)

'
/Z;MPERPROOFSCREWS g8

M4x10 (20)
8 NUTS M12




-9

@ FOOT COVER FRONT i 1 @ FOOT COVER RIGHT

; 5 TAMPERPROOF SCREWS % T s 5 TAMPERPROOF SCREWS
l ™ M4x10 4 TAMPERPROOF { | 1| /" Max10
o SCREWS
! Vulo
e -0

@3 FOOT COVER LEFT

>
tin T
: A - IR |
¥ i I N SO RENE 4 HEX. BOLTS / =P <

il
o

@ THROTTLE UNIT

ﬁ-&"?\'

e |
~

—_ [N / . 7 TAMPERPROOF 9 TAMPERPROOF
== * \SCREWS SCREWS
M4x%10 M4x10
10 THROTTLE COVER
(® CONTROL COVER
7 7 6 TAMPERPROOF SCREWS
!}——k & M4x12
T
¥ -—

[
\\/' =\ M.SCREW M5x10

/‘1 ] 0 (}f\_’ 4 M. SCREWS M5x10
|
|

J
: Ll

@2 BILLBOARD

ST




6. NAME OF PARTS
COIN CHUTE TOWER
Y2-1200

26" MONITOR

BUCKET SEAT
YZ-2100

MONITOR STAND

CONTROL UNIT

YZ-1100
YZ~-2300
CHAIN
YZ-0011
POLE
| " YZ-0006
POLE BASE
/" Y7-0001
» ¥ b\,’
TURN TABLE :
YZ—-2000

THROTTLE UNIT
YZ-2400

™ [SPARE PARTS]

220-5130 VOL. CONTROL B 5KQ

390-5223 FL. 9W BLUE

090-0025 GREASE SPRAY TYPE

SGB-3888—-82 WIRE HARN, SOUND

540-0006—01 WRENCH FOR TAMPER SCREW M4
540—-0007-01 WRENCH FOR TAMPER SCREW M5

540-0009-01 WRENCH FOR TAMPER SCREW M8
540—-0024 L-WRENCH FOR HEX SOC. 8mm

601-5910 BRUSH FOR MOTOR
601-6150 BRUSH FOR MOTOR

(TAMPERPROOF WRENCH) (TAMPERPROOF DRIVER)
M4 540-0006—01 M4 540-0018
M5 540-0007-01 M5 540-0017
M8 540-0009-01

MECHANISM BASE
YZ—-3000

(L—WRENCH FOR HEX SOC. 8 mm)
540—0024




7. AC UNIT

When the power switch is turned ON, the start button flashes
and the unit goes into a standby condition.

LEG COVER
YZ—-0004

MAIN SW.
ON-OFF

AC CORD

USED FOR CARD SYSTEM

LEG COVER

EXT. AUDIO

FLASH LAMP

FUSE

100V~120V AREA-----15A
200V ~240V AREA"-----10A



8. CAUTIONS TO BE TAKEN WHEN TURNING THE POWER ON

Refrain from turning the power ON simultaneously for more
than one machine. Drastic decrease in the power supply
voltage may cause the machine not to start up properly. When
turning the power ON, make sure that there is no obstacles in

the machine's mobile range.

After turning the power ON, when the screen
WARNING display as shown appears, push the START
BUTTON.

PUSH START BUTTON TO CENTERING

The cabinet performs the function of
centering and will be in a state to accept

coins.

However, immediately after transporting or when adjusting the
machine, or in such similar cases, enter the test mode by
using the test switch without pushing the START BUTTON after
turning the power ON.

ACCEPTING THE COINS

The COIN CHUTE TOWER is installed on the cabinet's mobile part
(¥YZ2-2000).

Therefore, in order to prevent the COIN CHUTE from malfunction-
ing due to the cabinet's movements, the machine is equipped with
a COIN BLOCKER.

The COIN BLOCKER accepts coins only when the cabinet is level
against the floor and rejects coins when it is inclined at an

angle which exceeds a certain degrec.

Also note that when the cabinet's angle detecting V.R. value is
not correct, coins may not accurately be inserted even if the
COIN BLOCKER is in a state to be able to accept them.



9. ADJUSTING THE THROTTLE

THROTTLE PLATE

REMOVING THE COVER YZ-2703
PLATE BASE
First, remove THROTTLE PLATE YZ-2704

(YZ-2703) and PLATE BASE (YZ2-2704)
which are attached to the COVER
by taking off the 4 TAMPERPROOF
SCREWS (M4 x 10), and remove
COVER PLATE(Y2Z-2702) by taking
of f the 2 TAMPERPROOF SCREWS

(M4 x 16).

The COVER (YZ-2700) can be

COVER PLATE

YZ—2702
removed by taking off the 7 3 TAMPRAERGEH
TAMPERPROOF SCREWS (M4 x 10) and SCREWS
the 7 (M5) FLAT WASHERS; and L » Md4x16

by disconnecting the CONNECTOR.

V.R. ADJUSTMENT

Adjust the V.R. numerical values on the INPUT TEST screen in
the TEST MODE (see SELF-TEST) by following the below

procedure: 4 THROTTLE COVER

YZ-2701

With the throttle lever centrally

G 7 TAMPERPROOF
Positioned, loosen SCREW A SCREWS
turn GEAR A and make sure that 7 M4x10

the on-screen throttle value
is in the vicinity of 80H.
When fastening the screw, adjust

the gear's backlash.
Also, loosen GEAR B, turn it

and make fine adjustments (80H+1).

SCREW “B”~ /

GEAR “B”

GEAR “A”



10. ADJUSTING THE HANDLE UNIT

CONTROL COVER

YZ-2600

REMOVING THE COVER

Take off the 9 TAMPERPROOF
SCREWS (M4 x 10), and the 9 FLAT
WASHERS M5; disconnect the

3 CONNECTORS and then remove
the COVER.

9 TAMPERPROOF SCREWS
(M4x10)

9 FLAT WASHERS
(M5)

V.R. ADJUSTMENT

Adjust the V.R. numerical values on the INPUT TEST SCREEN in the
TEST MODE (see SELF-TEST). When adjusting the V.R. in the
horizontal direction, with the handle grip centrally positioned,
loosen SCREW A, turn GEAR A and make sure that the on-screen
LEVER RIGHT/LEFT value is in the vicinity of 80H. When
fastening the SCREW, adjust the gear backlash. Also, loosen
SCREW B, turn the ADJUSTING PLATE and make fine adjustments
(80H+1).

When adjusting the V.R. in the forward/backward direction,

similarly adjust each gear in a manner so that the on-screen
LEVER UP/DOWN value becomes 80H+1.

ADJ. PLATE
SCREW “A” Y7—-2315

GEAR “B”

GEAR “A”

~~

®E—— SCREW “A"

GEAR “B”

GEAR “A”



11. REMOVING THE MECHANISM UNIT

1. Take off LEG COVERS, red
(YZ-0002,-0003)attached
to the BASE and a total |
of 4 WIRE COVERS,silver M/'
(Yz-3010,-3011,-3027). c7 i

WIRE COVER (silver)

TAMPERPROOF
1 SCREW M4x10

’

/

) ‘ j/xu»

2. Lift BRACKET(Y2-3019) \ % * |\ LEG COVER (red)
which is on the underside ! 4 TAMPERPROOF
of the BELLOWS and | YZ~3001 SCREWS M4x10

temporarily secure it - \—§;~_.
to the UPPER BRACKET ——
(Y2-3018) by using tape, etc.

3. The DISK COVER can be removed by taking off 2 WING BOLTS
M5 x 10.

4. Loosen the M10 nuts which secure the motor bracket and

incline the bracket inside so that the BELT (350-5137) can
be.removed.

UPPER BRACKET
YZ-3018

TAPE

BELLOW MOTOR BRACKET

LOWER BRACKET
YZ-3019

Y
DRIVE PULLEY
YZ-3110 P NUT M10 (2)
———Jg‘;fgml V BELT
350—-5137
DISC COVER |
YZ-3012 4 & WING BOLT

M5x10 (2)

"



MECHANISM UNIT

ARM (Y2-3007).At this time, the machine
will freely move in the inclined direction
with the swing arm disconnected, therefore,
perform the necessary work by providing

in advance a supporting chair, etc. in the
machine's inclined direction for the purpose
of facilitating the work.

5. Disassemble the mechanism unit and SWING /Yz—3100

/Jll(/" & uNnir M2
/ H‘l = SWING ARM

el S e |l YZ—3007

l ===

HEX. BOLT M10x100

HEX. BOLT M10x90
FLAT WASHER M10

SPRING WASHER M10

YZ-2010
f MECHANISM UNIT N

FLOOR PANEL )

YZ-2018 TAMPERPROOF M4x10 (6)

SCREW

6.

Lastly, take off the 3 BOLTS M1l0
x 90, BOLT M10 x 100, 4 FLAT

WASHERS and 4 SPRING WASHERS which
secure the MECHANISM UNI'T' and BASE.
To remove the BOLTS, take off

VR COVER (YZ-2010) in front of SEAT
(YZ-2100)by using the 6 TAMPERPROOF
SCREWS M4 x 10. Also, remove
FLOOR PANEL (YZ-2018) in front of
the above VR COVER by taking ofF
the 4 BOLTS M8 x 30 and the 4 FLAT
WASHERS M8. 1Insert the ratchet
wrench with an extension bar
attached to it, from the gap
between the BASE and TURNTABLE,

and remove the mechanism unit.

The mechanism unit is removable in the above procedure.



12. REPLACING THE BRAKE PAD

First, remove the CONNECTOR. Then take off BRAKE CALIPER
UNIT (610-0219), HEXAGON BOLT Ml12 x 90, 2 FLAT WASHERS ML2,
SPRING WASHER and HEXAGON NUT M12 which are used to secure

CALIPER BRACKET (Y2-3112). To remove the BRAKE CALIPER
UNIT, press one side of it and pull it out as if using a
clothespin.

The BRAKE PAD can be removed by pulling out the SPRING.

After replacing the PAD, assemble by following a procedure
opposite to the above.

CALIPER BRACKT

CONNECTOR

BRAKE CALIPER UNIT
l (601-0219)

HEX. NUT Mi12
FLAT WASHER M12 (2)
SPRING WASHER M12 (1)

% SPRING
=
=
!
BRAKE PAD L / E

601-6114 l




13. REMOVING THE MOTOR UNIT

DESIGN PLATE
Y7Z-2502

§ TAMPERPROOF
(M4ax12 (6))

1. Remove DESIGN PLATE(YZ-2502
acryl board)upward by taking .
OFEf the 6 TAMPERPROOF SCREWS il
(M4 x 12) which are used to

secure it.

2. Disconnect the 2 CONNECTORS m\
which come from the motor. 1\ —,

3. Remove the MAINTENANCE I | il HHIH ”l”“ lu
DOOR (YZ-2003) attached L e it 1 \ MAINTENANCE

to the TURNTABLE by taking DOOR

TURNTABLE YZ—2003
off the 2 TAMPERPROOF {Z
SCREWS (M4 x 10). \

4. Remove UNDER PANEL
(YZ-2002) attached to
—_— the bottom of the

\‘I
TURNTABLE by taking Z
of f the 4 TAMPERPROOF
SCREWS (M4 x 10)and 4 WASHERS.

o [~
& oy
¢

UNDER PANEL

YZ—-2002

FRAME TAMPERPROOF SCREW (4x10 (4))
FLAT WASHER (M5 (4))

5. Fasten the spring which presses

the tire by using the supplied
HEXAGON BOLT (M10 x 90).Make sure

that the tire is approximately
7-8 mm away from the frame.

6. Pull out the SHOULDER SCREW
by taking off the nuts.

7. Remove the MOTOR UNIT from

M10 NUT (2) ' the underside of the TURNTABLE.
SHOULDER SCREW (2)

HEX. BOLT M10x90



14. REPLACING THE MOTOR BRUSHES

e :

e

N s o #AP
pel ;

EAS 7

To replace the motor brushes, release the cap with a

screwdriver, etc. and take out the brushes. Replacement once

every 6 months is recommended. Make sure that both brushes are

simultaneously replaced.

CAP

BRUSH

@%,/ 601-5910
\ L TURN MOTOR

@ @ Ll il BANK MOTOR

i 350—-5134
Lor
2 ;‘ =

7

L el nﬂ

BRUSH
601-6150



15. BANKING ADJUSTMENT

Perform this adjustment as per the
motor test in the SELF-TEST

(see MOTOR TEST).

1. Remove V.R. (YZ-2010)
positioned in front of SEAT
(Y2-2100) by using the 6

= TAMPERPROOF SCREWS M4 x 10.

Also, remove FLOOR PANEL
(Yz-2018) in front of the
V.R. COVER by using the 4
BOLTS M8 x 30 and 4 WASIIERS M8.

-

AC UNIT

VR (BANKING)
2. Take off the 4 WING BOLTS (M5 x 10)

which secure BELLOW (YZ-3017). At

this time, in the case where you can

not reach the working spot, move the
TURNTABLE by using the motor and

perform such work from an easy

- Sogane paEltbony Aihn b ¥ WING BOLT Msx10 (4)
CIRCULAR BRACKET (YZ-3018) CIRCULAR BRACKET
clockwise and drop it. YZ-3018

e
P D—
@ L A
BELLOW
DROP _—
YZ-3017
3. Make sure that the cabinet is
in a level position. Move the
cabinet by using the motor in
a manner to ensure that DISTANCE
HESSN | arm - h to the TURNTABLE surfaces
hy : ,h both at the front and the back
777727¢777¢7277777777¢777777770477 3
is the same.



4. V.R. ADJUSTMENT

After confirming that the cabinet is level, make sure that
the BANKING value displayed on the MOTOR TEST screen is
8OH+2H. First, loosen SCREW "A" and turn GEAR "B" in a

manner so that the on-screen BANKING value will be in the
vicinity of 80H. When fastening the screws, adjust the

gear backlash.Also, loosen SCREW "B", turn the ADJUSTING
PLATE and make fine adjustments to 80H+2.

ADJ. PLATE
MX-2055

SCREW “B~

GEAR “B”

GEAR “A”

SCREW “A”



1.

16. TURN ADJUSTMENT

VR COVER
YZ-2010
TAMPERPROOF
SCREW M4x10 (6)

o S R
- &

GEAR PROTECTOR
YZ-2017

M4x10 W/SF

Perform the turn adjustment
as per the motor test in

SELF~TEST (see MOTOR TEST).

Remove V.R. COVER (YZ2-2010)

in front of BUCKET SEAT (Yz-2100)
by using the 6 TAMPERPROOF
SCREWS M4 x 10.Also, remove

GEAR COVER (YZ-2017) inside

the V.R. COVER by using the

2 SCREWS M4 x 10 W/SF.

Make sure that the TURNTABLE
corresponds with the center

position. From the functional

point of view, said center

position is hard to recognize,

therefore, note the following ///
as reference:

AC UNIT
STEP

When the TURNTABLE and BASE STOPPER RUBBER WHEEL

—-300: A5
(YZ-3000) were reassembled YZ-3003 —
after disassembling; \ 501-5861
d1 TS
e

The TURNTABLE's center position

is where RUBBER WHEEL # 75 F L R \
(601-5861) attached to the 7 !
vicinity of the TURNTABLE's seat - ’)///

corresponds to the center of
STOPPER (YZ-3003).

When inspections and or readjustments are made in cases
other than A;-

The center is where the side of the TURNTABLE, which is next
to the TURNTABLE step towards the monitor, is at the right
angle with the frame to which the AC UNIT is attached.



3. V.R. ADJUSTMENT
After confirming that the TURNTABLE matches the center
paosition, make sure that the TURNTABLE value displayed on

the MOTOR TEST screen is 80H+lH. Loosen SCREW 'A" and turn

GEAR "A" in a manner so that the value will be in the
vicinity of 80H. When fastening the screws, adjust the
backlash of each gear. Also, make fine adjustments (80H+1)

by loosening SCREW "B" and turning GEAR "B."

GEAR “B”

SCREW “A”

SCREW “B”



17. ADJUSTING THE INFRARED SENSORS

If any obstacles are in between the sensors, the machine

stops operating for safety purposes. lHHowever, it also stops

similarly in the case where the sensor's direction is not
correct.Therefore, if the machine does not operate even

when there is no obstacles in between the sensors, and the

red LED lampwithin the light receiving sensor continues to

light up, the sensor's direction may not be correct,

therefore, make adjustments in the following procedure:

LEG COVER

When adjusting the
sensor direction, take
of £ the TAMPERPROOF
SCREW M4 x 10 and
remove SENSOR COVER

(Yz2-0007) . gl

TAMPERPROOF SCREW SENSOR COVER
M4x10 (1) YZ-0007

By loosening the 2 SCREWS
A, the UP/DOWN adjustment

can be made, and by loosening
the 2 SCREWS B from the

underside of LEG COVER

(YZ-0004), the LEFT/RIGHT
adjustment can be made.

0 SCREW “A”

/ Max8 W/FS (2)

Visually make sure that P
the sensor's light emitting
side and light receiving side
faces each other, and make
adjustments until the red LED
within the light receiving side
sensor goes off.

SCREW “B”
Md4x8 W/FS (2)



18. REPLACING THE BILLBOARD LAMP

l. Take off the 6 (M4 x 12) TAMPERPROOF SCREWS which secure
DESIGN PLATE (YZ-2502 acryl board),

2. Remove the design plate by pulling it upward.

3. After replacing the lamp, reinstall the design plate

according to the procedure opposite to the one used when

removing it.

DESIGN PLATE

Y Z-2502
TAMPERPROOF SCREW (M4x12 (6))
7
PR /‘
h—" /7

WL G

L=
I ll H \llHlH\HH Gu“

||
\_ FL. LIGH




19. SELF-TEST

0 Mainly, this test checks whether the game board correctly
operates or if there are any defects, makes monitor color

adjustments, and performs sound adjustments.

Pushing the TEST SWITCH results in the SELF-TEST screen
being displayed. By performing each test, the machine's
present state can be evaluated.

1. SELECTION OF TEST ITEMS

(1) Push the TEST SW and the following screen will be

(”ﬂ——;EST MODE

x MEMORY TEST

displayed:

INPUT TEST

OUTPUT TEST

SOUND TEST

CRT TEST

MOTOR TEST

DIP SWITCH ASSIGNMENT
EXIT

Select by Service button

And push Test button

(2) Each time the SERVICE SW is pushed, the "X" mark moves

downwards.

(3) Bring the "X" mark to the selected item and push the TEST
SW again.

(4) When the tests are finished, bring the "X" mark to EXIT and
push the TEST SWw.



2. FUNCTION OF EACH TEST ITEM

(1) MEMORY TEST

Checks the program

The indication of

IC
IC

IC
IC

IC
IC

IC
IC

(EP-ROM) and memory (RAM).

MEMORY TEST

CPU BOARD

24 Good IC
25 Good IC

55 Good IC
56 Good IC

84 Good IC
85 Good IC

28
29

80
81

86
87

Good
Good

Good
Good

Good
Good

VIDEO BOARD

3 Good IC 27 Good
4 Good IC 28 Good

IC 53 Good

IC 54

IC 82
IC 83

1C 104
IC 105

"GOOD"

Good

Good
Good

Good
Good

means the IC No. is OK.

TEST button to move on to the next item.

(2) INPUT TEST

Checks the operation of each switch,
throttle V.R.

TEST
SERVICE
START

SHOT

MISSILE
COIN 1
COIN 2

(’——7INPUT TEST

LEVER

RIGHT LEFT 80

UP DOWN
SLOTTLE

80

80

lever V.R.

Push the

and

® Operate each switch.

///AD

/

'\®

BN

The "ON"

indication means that the
corresponding SW is OK.

This test is OK if the numerical

value increases when the handle grip
is moved to the right and decreases

when it is moved to the left, and
becomes 80H when taking your hand off.
The test is OK if the numerical
value increases when the handle grip

is moved forward and decreases when

it is moved backward,
80H when taking your hand off.

The test is OK if the numerical
value increases when the throttle

lever is moved forward and

decreases when it is moved backward,
and becomes 80H when taking your

hand

(o} i

and becomes

-

~



When the TEST is finished, push the TEST button.

(3) OUTPUT TEST

Checks the "ON" and "OFF" of the START LAMP.

START LAMP

(’—fOUTPUT TEST \

e

When the test is finished,

(4) SOUND TEST

If the lamp flashes, it is OK.

push the TEST button.

Checks the IC board's composite sound.

SOUND NUMBER 1

Select by shot button

L And push start button

SOUND :-TEST ‘\

When the TEST is finished,

Pushing SHOOT SW 1 increases
the numbér and pushing SHOOT
SW 2 decreases the humber.
Push the START SW when the

desired number is shown.

push the TEST button.



(5) CRT TEST

Checks the monitor's colors.

CRT TEST Blue
Green 30 color
] graduation
Red

Brightness

4___,j (from white to black)

(:)Adjust the screen's position and size by performing the
C.R.T. POSITION CHECK.

C)RGB color check
Proceeding from the left to the right, the color becomes

darker.

When the TEST is finished, push the TEST button.



(6) MOTOR TEST

Checks the limit switch's adjusting angle detecting V.R.,
and performs the DRIVE BOARD's Self-Test.

, MOTOR TEST

BEAM SENSOR 1
BEAM SENSOR 2
FLOOR SWITCH

\\Pnuh service button next page

-
B

Operate switches. If "ON" is

indicated, the corresponding
switch is OK.

Push the START button, and the following screen will be

displayed:

(——- MOTOR TEST

TURN TABLE BANK

80H 80H
LEVER LIMIT
RIGHT CW
LEFT ccw
up up

DOWN DOWN

START
SWITCH MOTOR  SELFTEST

-

While pulling the handle grip's
trigger, operate the handle
to move the cabinet, and if "ON"

is indicated, the corresponding
switch is OK.

When the TEST is finished, push the TEST button.



(7) DIP SW ASSIGNMENT

Displays DIP SW setting status.

DIP SWITCH ASSIGNMENT Secting on eash DIP SW
7 ;

DIP §W. A ol!f o?f o?t' o:‘: ots'f o?tt_' o:"l: o;:: DIP SW A

DIP SW. B off off off off off o o of Sett]_ng Of COIN SW

COIN CHUTE1 1 coin 1 credit

COIN CHUTE 2 1 coin 1 credit

DIP SW B
Game difficulty
COIN/CREDIT OPTIONS SWITCH SETTING DIP SW.A GAME DIFFICULTY SWITCH SETTING DIP SW.B
OPTION 1 2 3 . 5 5 7 [] svitcn o 1 1 2 3 B s J 6 7 )
| COIN | CREDIT | OFF | OFF | OFF | OFF | OFF | OFF | OFF | OFF Tiner oTUSE Saust | ioivee
1 COIN 2 CREDITS | O N | OFF | OFF [ OFF | 0 & | OFF | OFF | oFF castist ore —
1 COIN 3 CREDITS | OFF | 0 x | OFF | ofF | 0FF | 0 N | OFF | oOFF i e i Lo
L cOIN 4 CREDITS | o x |0 x | OFF | OFF [ o N | 0-w | OFF | OFF st 1 orr .
1| cotn S CREDITS | OFF | OFF | 0 N | OFF | OFF | oFF | o n | OFF
1 cot & CREDITS | o N | OFF | o N [oFf | o n [ oFF | 0 N | oFF e " el
2 cotns 1 cREDIT | Ooff | o x [ o | oFF | ofFf | o n | 0 v | oFF o ot il i
3 COINS | CREDIT | O N |ON |ON |OFF [ON |ON | ON]|OFF sare o i
§ COINS 2 CREDITS HARDER OFF on o
4 COINS | CREDIT OFF | OFF | OFF | O N | OFF | OFF | OFF [ 0 ¥ i 2 e e 938
2 COINS 3 CREDITS | O n | OFF [ OFF | 0w | o n | OFF | oFF [0 N SHIELD
2 COINS | CREDIT 3 emAcES oFF oFF
4 COINS 2 CREDITS | OFF | O N | OFF | O X | OFF | O N | OFF | O N § oamacEs ow OFF
$ COINS 3 CREDITS 1 DARAGES OFF on
§ COINS 4 CREDITS o samaces o oFF
2.COLNS | CREOIT | O N [ O N | OFF |ON |ON |ON ]| OFF |0 N
4 COINS 1 CREDITS
1| COIN 1 CREDIT
2 COINS 2 CREDITS
3 cOINS 3 CREDITS | OFF | OFF [ o n | ow | off [ oFF [ o n | 0 N
4 COINS 4 CREDITS
S COINS & CREDITS
| COIN 1 CREDITS
2comns 2 creotrs | o n [ off | ow | own [oxn |[oFfF [on [on
3 COINS 3 CREDITS
{ COINS § CREDITS
1 COIN L CREDIT |OFF [ON [ON |ON|OFF [ON|ON]|oON
2 COINS 3 CREDITS
FREE PLAY onx on on oN owN o o onN
coIN svitcH § 1 COIN SWITCH § 2
When the TEST is finished, push the TEST button.



20. REMOVING THE I. C. BOARD (SHIELD BASE)

@Open SERVICE DOOR (YZ-1108) of SHIELD PROTECTOR (YZ-1107).

@Disconnect the 7 CONNECTORs and 14 NYLACHes to pull out
SHIELD BASE (YZ-0008) towards you. (The I.C. BOARD can be
removed by pulling out the SHIELD BASE.)

SERVICE DOOR
YZ-1108 \\\x\

SHIELD PROTECTOR
YZ-1107

NYLACH

SHIELD BASE

R
/" YZ—-0008

\ CONNECTOR



21. SERVICE SWITCHES

Open the COIN CHUTE DOOR, and the following SERVICE SWITCHES'’
layout will appear.

COIN CHUTE DOOR COIN CHUTE TOWER

O, @ ©) @
DEMAGNETIZING SERVICE TEST SWITCH VOLUME
SWITCH SWITCH ADJUSTMENT
[1NsTRUCTIONS |
(D DEMAGNETIZING SWITCH «..e..... Used for removing the on-screen
color uneveness.
(2) SERVICE SWITCH .cccccorerencnnes Used for the purpose of

servicing and increasing the
credits without registering on
the meter (this allows you to
check the game).

C)TEST SWITCH ccceccececcrnncennnns. For the operation of this switch,
See SELF-TEST.

k b
C) VOLUME ADJUSTMENT «c+v+cvevoes The volume of the speaker can be

adjusted.



22. 26 INCH MONITOR

26" MONITOR (NANAO) 26" MONITOR (SANWA)
(200-5112-15) (200-5125-15)
(3)
f 1\ . N e (‘: (o]9) n/@)
@ L% d /‘\_Z_) t“_(/ )
] /’Q Pr—(2
i 5 500
) [) = H—©
Iy ) e @
11 D:" o gj - [}_,\\@
‘ ”UU el N ‘ E-aso0m wp—7
” B ,_.__@ ©_o000d ,,..\@
J\l "l 4 0 oL —®)
® ¢l (o) = '\
@D V.HOLD
® V.SIZE
® V. POSITION
@ H.HOLD
® H.SIZE
(® H. POSITION
@ BRIGHT
® B.GAIN
@ G.GAIN
@ R.GAIN



23. DIP SWITCH SETTING

COIN/CREDIT OPTIONS SWITCH SETTING DIP SW.A

oPTIO0Y 1 2 3 ] 5 6 7 8
COIN SW. COIN SW. 1 COIN | CREDIT OFF | OFF | OFF | OFF | OFF | OFF | OFF | OFF
1 COIN 2 CREDITS | O N | OFF | OFF | OFF [ 0 N | OFF | OFF | OFF
| COIN 3 CREDITS | OFF | O N | OFF | OFF | OFF | O N | OFF | OFF
| COIN 4 CREDITS | O W | O N | OFF | OFF | 0 N | O-N | OFF | OFF
| COIN 5 CREDITS | OFF | OFF | O N | OFF | OFF | OFF | 0 N | OFF
| COIN 6 CREDITS | O N | OFF | O N | OFF | O N | OFF | O N | OFF
2 COINS 1 CREDIT OFF | o % | 0N | OFF | OFF | O N | O N | OFF
3 COINS | CREDIT oN |OoN|ON|oOFF [ON[ON|ON/OFF
5 COINS 2 CREDITS
4 COINS | CREDIT OFF | OFF [ OFF [ O N | OFF | OFF | OFF | O N
2 COINS 3 CREDITS [ O N | OFF ([ OFF | O N | O N | OFF | OFF | O N
2 COINS | CREDIT
4 COINS 2 CREDITS | OFF | O N | OFF | O N | OFF { O N | OFF [ O N
5 COINS 3 CREDITS
6 COINS 4 CREDITS
2 COINS 1 CREDIT ON|ONJ|OFF |ON|ON|ON]|OFF |[ON
4 COINS 3 CREDITS
| COIN 1 CREDIT
2 COINS 2 CREDITS
3 COINS 3 CREDITS | OFF | OFF [ 0o N | 0 N | OFF | OFF [ O N [ON
4 COINS 4 CREDITS
5 COINS 6 CREDITS

COIN | CREDITS

2 COINS 2 CREDITS | O N | OFF [ON [ON | ON/|OFF | ON |ON
3 COINS 3 CREDITS
4 COINS 5 CREDITS

COIN | CREDIT OFF oN 0N 0N OFF 0N oN ]
2 COINS 3 CREDITS

FREE  PLAY on|on|onw|oK|OoN|[onw|ON]ON
oo COIN SWITCH 8 | COIN SWITCH 8 2
GAME DIFFICULTY SWITCH SETTING DIP SW.B
srons 1 |1 |2 | a [« | s ] 6 7 8
Vv"l.nuw T woruse i i - NOTUSE | WOT USE

EASIEST 0FF [ OFF

FASTER (] (3 OFF

EALY ¢ OFt (U] OFF

EASY ) on 0N (1

NURNAL OFF 0F¢ (N}

HARD 0N 0Ft owN

IARDER OFF 0N (U]

NARDEST 0N 0N (]

T . o - T

S UANAGES OtH OFF

b UANALES 0w OFt

T DANACED OFF 0N

A UANAGES 0w 0FF

SW. A . - A4S

_.5312._



24. EPROM/MASK ROM LOCATIONS

837-6566

/' VIDEO BD

_33_

0 O o]
O O aQ
837—6565 a o=
CPU BD E
e g e || e I JC= J ] L_'
834 - 6614 GAME BD GALAXY FORCE
837 — 6565 CPU _BD
A. CPU BD GALAXY FORCE 837-6565 O AR TORE
2 Ic 25 EPR - 11511
3 IC 53 EPR-11512 |
. ————— = 1 IC 54 EPR -pi513 | PHROGRAM
U D U 5 IC 80 EPR-11514
& i o 6 IC 81 EPR- 11515
% 2 2 7 1C 102 EPR-11516A| SOUND PROGRAM
2 8 8 1C 107 MPR - 11465
9 1C 106 EPR-11516 | SOUND DATA
10 1C 105 EPR- 11517
O ED 8] EJ 0 B R37 - 6566 VIDEO BD
11 {5 16 MPR - 11467
] ED D B D E] 12 16,7 14 MPR - 11468
s 13 Ic &7 MPR - 11469
5[ DDD 11 IcC 75 MPR - 11470
E 8 15 IC 86 MPR - 11471
16 IC 114 MPR - 11472
[ e [ IS . 17 IC 66 MPR - 11473
18 c 7 MPR - 11474
19 IC 85 MPR - 11475
20 Ic 13 MPR - 11476
21 16163 MPR - 11477
22 Ic 7 MPR - 11478
23 1 82 MPR - 11479
2 1C 110 MPR - 11480
B. VIDEO BD GALAXY FORCE 837—6566 25 IC 62 MPR - 11481
26 1C 70 MPR - 11482
27 1 81 MPR - 11483
28 1IC 109 MPR - 11484 .
T e y | 1 17 | EpR-nsis | OBECT
0 HIHE 30 1c 15 EPR- 11519
= 1 IC 65 EPR-11520
32 Ic 73 EPR - 11521
D U 33 IC 84 EPR - 11522
UW% 34 Ic 112 EPR-11523
0O O o il I e il
T T 6 3 SPR - 11525
E‘ 37 IC 8 EPR-11526
n:ﬂnﬁ 38 IC 1t EPR-11527
39 IC 61 EPR-11528
D IEHHHHEH 40 IC 69 EPR-11529
a1 IC 80 EPR- 11530
= = 42| IC 108 EPR- 11531
43 IC 60 EPR-11532
14 IC 68 EPR - 11533
45 IC 79 EPR-11534
46 IC 107 EPR-11535




25. PARTS LIST
(1) TOP ASSY GALAXY FORCE SUPER DX (YZ—-0000) (D-1/3)

s Y,




@ TOP ASSY GALAXY FORCE SUPER DX (YZ-0000) (D-2/3)

ITEM NO. PART NO. DESCRIPTION
1 YZ-1000 ASSY TOP FRAME
2 YZ-2000 ASSY TURN TABLE
3 YZ-3000 ASSY BASE
4 YZ-4000 ASSY PWR SPLY MAIN
5 YZ-0013 ASSY POLE
6 YZ-0002 ASSY LEG COVER L
7 YZ-0003 ASSY LEG COVER R
10 YZ-0008 SHIELD BASE
11 834-6614 GAME BD GALAXY FORCE
12 839-0187 FILTER BD A
13 839-0184 FILTER BD B
14 420-5886—01 OWNERS MANUAL GALAXY FORCE SUPER DX. ENG
15 421-5800—-77 ORIGINAL SEAL
16 421-7216 ADJUST INSTR SEET
20 421-6594 STICKER SERIAL NO INFO
21 421-6671 STICKER DANGER HIGH VOLTAGE
22 421-6709 STICKER SERVICE INSTR ENG
23 4205881 DSPL MANUAL 26" 200-5112 ENG
420-5882 DSPL MANUAL 26" 200-5125 ENG
24 SGB-1035X KEY BAG
25 SGM-2675 POLYETHYLENE BAG 240%x370
26 540-0018 DRIVER FOR TAMP PRF SCR M4
540-0006—-01 WRENCH FOR TAMP PRF SCR DUAL TYPE M4
27 540—-0017 DRIVER FOR TAMP PRF SCR M5
540—-0007-01 WRENCH FOR TAMP PRF SCR DUAL TYPE M5
28 117-5111 PLATE ELEC SPEC
29 SGM-3890 POLYETHYLENE COVER
30 YZ-4100 ASSY PWR SPLY SUB
31 YZ-4200 ASSY PWR DRIVE
32 421-7217 INSTALLATION INSTR
33 220-5045-01 KEY MASTER FOR 220-5044
35 YZ-4300 ASSY SW REGU & DRIVE BD
36 YZ-0009 COLLAR
37 RH-1104 SEAT BELT
39 YZ-1200 ASSY COIN CHUTE TOWER
40 YZ-0011 CHAIN
42 601-6109 GEAR 60
43 YZ-2016 GEAR SPACER
44 540-0009—-01 WRENCH FOR TAMP PRF SCR DUAL TYPE M8
45 280-5079 NYLATCH GROMMET
46 280-5080 NYLATCH PLUNGER
47 421-7054-01 CAUTION PLATE ENG
48 TX-0023-C HOOK
49 421-6241 STICKER DAINGER ENG
201 001-0310 M SCR FH M3x10
202 010-0308-F S—-TITE SCR PH W/F M3x8
203 000—-0425 M SCR PH M4x25
204 008-0510 TMP PRF SCR TH M5x10
205 0390045 HEX BLT M10x80
206 047-0001 RVT OPEN TYPE 3.2x4.4
207 061-0004 SPR WSHR M4



®

TOP ASSY GALAXY FORCE SUPER DX (YZ-0000)

ITEM NO.

208
209
210
211
212
213
214
215
216
217
218
219
220
221

PART NO.

050—0008
050—0010
059—-0017
059-0016
061-0008
061-0010
069-0030
069-0019
060—0008
060—-0010
069—0020
069-0045
069—0007
069—-0070

DESCRIPTION

HEX NUT M8
HEX NUT M10
HEX NUT P=1.75 M12
HEX NUT M14 ‘

SPR
SPR
SPR
SPR
FLT
FLT
FLT
FLT
FLT
FLT

WSHR M8
WSHR M10
WSHR M12
WSHR M14
WSHR M8
WSHR M10
WSHR M12
WSHR M14
WSHR 4.4-16%1.6
WSHR 15.2-23x1

(D-3/3)



(2) ASSY LEG COVER L (YZ-0002)

/20,

\
A\

\

\
R\

Kk
[ <§% Sk

L g ¥ |
N
/

/

ol
27 10/
ITEM NO. PART NO. DESCRIPTION
1 YZ-0004 LEG COVER
2 YZ-0007 SENSOR COVER
101 370-5019-01 BEAM SENSOR
201 000—0408-FS M SCR PH W/FS M4x8
202 008-0410 TMP PRF SCR TH Md4x10



@ ASSY LEG COVER R (YZ-0003)

(101 H24L
\ n !
‘D
) |
' I \/
b o emi g
20
Z
ITEM NO. PART NO. DESCRIPTION
1 YZ-0004 LEG COVER
2 YZ-0007 SENSOR COVER
101 370-5019-02 BEAM SENSOR
201 000—0408—FS M SCR PH W/FS M4x8
202 008—0410 TMP PRF SCR TH M4x10



(@) ASSY TOP FRAME (YZ-1000)

ITEM NO.

o> -

202
203

PART NO.

YZ-1100
YZ-1001
YZ-1002
YZ-1003

0090812
0690035

DESCRIPTION

ASSY MONITOR STAND
ROLL FOOP

MAIN BAR

RAIL

TMP RRF SCR BH M8x25
FLT WSHR BLK M8



@ ASSY MONITOR STAND (YZ-1100) (D-1/2)

%@@66

s
o
SV

i
N@

c

3,

(0




() ASSY MONITOR STAND (YZ-1100)

ITEM NO.

O W0 U & N -

—

101

201
202
203
204
205
206
207
208
209

PART NO.

YZ-1101
YZ-1102
YZ-1103
YZ-1104
YZ-1105
YZ-1106
YZ-1107
YZ-1108
YZ-1109
200—-5112-15
200—-5125—-15
280-5112
280-5113
280-5114
YZ-1110
YZ-1111
YZ-1112
YZ-1113
YZ-1114
YZ-1300
YZ-1004
YZ-1308
YZ-1005
DP-1167

260—0027

008—-0410
008-0416
008-0512
005-3513—-F
000—0330
000—0408—-FS
000—0408-S
000—0525—S
059—-0014

DESCRIPTION

MONITOR STAND
SMOKED GLASS
MONITOR COVER R
MONITOR COVER S
SHIELD CASE

WOOD BASE

SHIELD PROTECTOR
SERVICE DOOR

FAN COVER

ASSY CLR DSPL 26 TYPE 15K 100V
ASSY CLR DSPL 26 TYPE 15K 100V
BUSH FOR TV
COLLAR FOR TV
SPACER 6.4—25%2
WIRE COVER

TUBE HOLDER

GLASS BRKT

DOOR MONITOR

WIRE COVER A

ASSY SPEAKER BOX-L
SPEAKER BRKT L
ASSY SPEAKER BOX-R
SPEAKER BRKT R
TNG LKG

FAN MORTER AC 100V

TMP PRF SCR TH M4x10
TMP PRF SCR TH M4x16
TMP PRF SCR TH M5x12
W SCR RH W/F 3.5x13
M SCR PH M3x30

M SCR PH W/FS M4x8
M SCR PH W/S M4x8

M SCR PH W/S M5 25
WELL NUT M4

(D-2/2)



@ ASSY COIN CHUTE TOWER (YZ-1200) (D-1/2)

: \ }
R s \ N

J AN A
& @ ® ©F DO



(6 ASSY COIN CHUTE TOWER (YZ-1200)

ITEM NO.

W3 DU AW

101
102
103
104
105
106
107
108

201

203
204
205
206
207
208

210
212

PART NO.

YZ-1201
YZ-1202
YZ-1203
YZ-1204
YZ-1205
YZ-1206
YZ-1207
YZ-1208
220-5167
220-5167
TX-0104
240-0097
220—5205
DP-1167
109-0045
YZ-1210
220-5086
HN-3002
421-17220
421-7220
2205086
105—-0015
112-0002
YZ-1212
123-0035
YZ-1213
421-6591

220—-5044-01
220—5046
2205064
220—5208
124-5020
280—-5008
280-0425
220-5208

000—-0306—S
000—0408—-FS
0000430
031-0410-B
010-0306—F
010—-0406—F
051-0004
069—0057
029-0188
069—-0078
000—-0306—FS

DESCRIPTION

COIN CHUTE TOWER
COIN CHUTE DOOR

DOOR PANEL

DOOR CASH BOX

COIN ENTRY CHUTE
LOWER COIN CHUTE
CASH BOX

COIN ENTRY PLATE

COIN ENTRY

COIN ENTRY

SW UNIT

ASSY REJECT BUTTON
REJECT CUP & FLAP DOOR ASSY
TNG LKG

HOLDER KEY TURBO UPR
DENOMINATION PLATE
COIN CHUTE BRACKET
COIN CHUTE BRACKET BASE
DENOMINATION SHEET
DENOMINATION SHEET
COIN CHUTE BRKT

BRKT REJECT LEVER
LEVER REJDCT

BLOCKER BRKT

SHAFT :

REJET COIN CHUTE
STICKER COIN METER

MAGNETIC LOCK MASTER W/O KEY
MAGNETIC LOCK W/KEY

MAG CNTR 6DIG DC 5V

COIN CHUTE REJR

SOL 2WAY LACH DC 24V

CORD CLAMP #15

CORD CLAMP g10

COIN CHUTE REJR

M SCR PH W/S M3x6

M SCR PH W/FS M4x8

M SCR PH M4x30

CRG BLT BLK M4x10
S-TITE SCR PH W/F M3x6
S-TITE SCR PH W/F M4x6
FLG NUT M4

E WSHR 3.2mm

M SCR PH M2.6x4

SPR WSHR M2.6

M SCR PH W/FS M3x6

(D-2/2)



@ ASSY SPEAKER BOX-L (YZ-1300)

i
AGETEN

11N

ITEM NO. PART NO. EDSCRIPTION

1 YZ-1301 SPEAKER BOX-L

2 YZ-1302 BAFFLE BOARD

3 YZ-1303 SPEAKER BASE

4 YZ-1304 COLLAR

5 YZ-1305 SPACER BRKT

6 YZ-1306 SP GUARDE NET

7 YZ-1307 TUBE BRKT
101 130-5029 SPEAKER 8 OHM 15W 10cm
102 310-5026 FLEX TUBE ¢10
201 029-0059 W SCR RH BLK W/F 3.5x16
202 008-0430 TMP PRF SCR TH M4x30
203 069—0055 FLT WSHR SPECIAL BLK 4.4-16x1.6
204 008-0516 TMP PRF SCR TH M5x16



ASSY SPEAKER BOX-R (YZ-1308)

ITEM NO. PART NO. DESCRIPTION

1 YZ-1309 SPEAKER BOX-R

2 YZ-1302 BAFFLE BOARD

3 YZ-1303 SPEAKER BASE

4 YZ-1304 COLLAR

5 YZ-1305 SPACER BRKT

6 YZ-1306 SP GUARDE NET

7 YZ-1307 TUBE. BRKT
101 130-5029 SPEAKER 8 OHM 15W 10cm
102 310-5026 FLEX TUBE #10
201 029—-0059 W SCR RH BLK W/F 3.5x16
202 008—-0430 TMP PRF SCR TH M4x30
203 063—0055 FLT WSHR SPECIAL BLK 4.4-16x1.6
204 008-0516 TMP PRF SCR TH M5x16



(® ASSY TURN TABLE (YZ-2000) (D-1/3)

Q n
'32') 3«)3‘
WASY P N>
%) ) (%0

0.

(212
\&J
\
0/ H/O.
(o)
%%
46

a

24




O,

ASSY TURN TABLE (YZ-2000)

ITEM NO.

QO =3 N U AWK -

101
102
103
104
105
106
107
108
109

PART NO.

YZ-2100
YZ-2200
YZ-2300
YZ-2400
YZ-2500
YZ-2600
YZ-2700
YZ-2001
YZ-2002
YZ-2003
YZ-2004
YZ-2005
YZ-2006
YZ-2007
YZ-2008
Y Z-2009
YZ-2010
YZ-2011
YZ-2014
YZ-2017
YZ-2018
YZ-2019
YZ-2020
TX-2016
TX-2017
TX-2018
TX-3029
YZ-2021
YZ-2022
YZ-2023
YZ-2024
YZ-2025
YZ-2026
YZ-2027
YZ-2028
YZ-2029
YZ-2036
YZ-2037
YZ-2038
DP-1167
YZ-2040
YZ-2041
YZ-2044
YZ-2045
YZ-2046
YZ-2047

100-5063
100-5071
260—0023
117-0184
601-5861
3905223
214-0125
182-5027
2205234

DESCRIPTION

ASSY BUCKET SEAT
MOTOR UNIT-T
CONTROL UNIT
THROTTLE UNIT

BILL BOARD

ASSY CONT COVER
ASSY THROTTLE COVER
TURN TABLE

UNDER PANEL
MAINTENANCE DOOR
SW. STOPPER

COVER LEFT

FOOT COVER-F

FOOT COVER-L

FOOT COVER-R

COVER RIGHT

VR. COVER

IDLE GEAR UNIT

TURN VR. UNIT

GEAR PROTECTOR
FLOOR PANEL
REFLECTOR A

HOLD BRACKET L
MOUNT SCREW

COMP SPRING

SPRING GUIDE

SPACER RING

FOOT REST BRKT L
FOOT REST BRKT S
SERVISE DOOR

CORD SW.
CORD SW.
CORD SW.
CORD SW.
CORD SW.
CORD SW.
FOOT REST BAR L
FOOT REST BAR S
HOLD BRACKET R
TNG LKG

FLOOR MAT B
FLOOR MAT C
REFLECTOR B
BLIND L

BLIND R

MOUNT SCREW S

TIEOQ W@ >

BEARING #25

BEARING &30

FAN MOTOR AC 100V

TERMINAL PLATE 1L4P

RUBBER WHEEL #7175

FL 9W BLUE (DELUX-S9W BLUE)
SOCKET FOR DULX (G-23)

COIL BLST FOR DULX 9W
MAGNETIC LOCK MASTER W/O KEY

(D-2/3)



®

ASSY TURN TABLE (YZ-2000)

ITEM NO.

110
111

201
202
203
204
205
206
207
208
209
210
211
212
213
214
215
216
217
218
220

PART NO.

260-0011-02
509-5236

000—-0410-SF
000—0450
000—-0510-SF
000—-0310-SF
008—-0410
030—-0820-B
030—0830-B
039-0033
0500004
060—-0008—-B
060—-0010
061-0004
061-0008—-B
061-0010
010-0310-F
010—0408-F
069—-0001
069—-0055
050-0010

DESCRIPTION

AXIAL FLOW FAN AC 100V 50-60Hz
MAT SW. °50

M. SCR PH W/SF M4x10
M. SCR PH M4x50

M. SCR PH W/SF M5x10
M. SCR PH W/SF M3x10
TMP PRF SCR TH M4x10
HEX BLT BLK M8x20
HEX BLK M8x30

HEX BLT BLK M10x90
HEX NUT M4

FLT WSHR BLK M8

FLT WSHR M10

SPR WSHR M4

SPR WSHR BLK M8

SPR WSHR M10

S-TITE SCR W/F M3x10
S-TITE SCR W/F M4x8
FLT WSHR 5.5-20x1.6
FLT WSHR SPECIA BLK 4.4-16x1.6
HEX NUT M10

(D—-3/3)



MOTOR UNIT T (YZ-2200)

(oS
\&/\&/
1 [}
Lﬁ‘!!it-_""—l_ﬂﬂ.;1ﬂ
ef
' | 3
&/
&/ , B
=
(GoB\/GoN\ " (508 (308 /500 @@lﬂi (206
EWARY, ol P ot \2/\2/\2/
ITEM NO. PART NO. DESCRIPTION
1 TX-2032 MOTOR BASE
2 TX-2033 PILLOW BRACKET
101 3505133 MOTOR DC 80V W/ENCODER
102 350-5135 WORM SPEED REDUCER 1/40
103 100-5045 BEARING #15
104 601-6113 RUBBE WHEEL
202 030—-0620 HEX BLT M6x20
203 029—-0075 M. SCR PH M6x25
204 030—-0820 HEX BLT M8x20
205 060—0006 FLT WSHR M6
206 061-0006 SPR WSHR Ms6
207 061-0008 SPR WSHR MS8
208 029-0166 M. SCR PH M6x10




(D-1/2)

@) CONTROL UNIT (YZ-2300)




@) CONTROL UNIT (YZ-2300)

ITEM NO.

WO bW~

CO QOO CoCo COCO B DD DD DD DD DD DD BN DD et bt bt b ot ok ot ot et
NANEWNOOODIDNDEWN=OWOMIDUH WN = O

101

201
202
203
204
205
206
207
208
209
210
211
212
213
214
215
216
217

PART NO.

YZ-2301
YZ-2302
YZ-2303
YZ-2304
YZ-2305
YZ-2306
YZ-2307
YZ-2308
YZ-2309
YZ-2310
YZ-2311
YZ-2312
YZ-2313
YZ-2314
YZ-2315
YZ-2316
YZ-2317
601-6126
601-5943
YZ-2329
YZ-2318
YZ-2319
YZ-2320
KR-1122
YZ-2322
YZ-2323
YZ-2324
YZ-2325
YZ-2326
YZ-2328
YZ-2330X
YZ-2331
YZ-2332
YZ-2333
YZ-2334

220-5130

000—-0410-FS
000—0418—FS
000—0420-FS
000—-0512
001-0414
001-0420
069-0001
061-0008
069-0058
061-0005
054—0004
054-0006
029-0052
030—-0820
065—-0007
028-0003
028-0023

DESCRIPTION

CONTROL BASE
CENTER SHAFT
INNER SHAFT
HANDLE SHAFT
PRIMARY CAM-R
PRIMARY CAM-P
SLIDING CAM

RIGHT BEARING
FRONT BEARING
GUIDE RING

SPACER #18

PRESS RING
STOPPER RUBBER #10
STOPPER ARM
ADJUST PLATE

VR BRACKET-P

VR BRACKET-R
GEAR 1/4 (100)

GEAR 20 ¢15

ASSY HANDLE GRIP
KEY 5x5%20

KEY 5x5x16
COMPRESSION SPRING
KEY A

JOINT SHAFT
STOPPER RUBBER 78
H. ADJUST RING
ASSISTANT STOPPER RUBBER
S. JOINT BRKT
BLIND SHEET

SHIFT BOOT
BRACKET BOOT
SUPPORT BRACKET
STOPPER

SPACER

VOL CONT B-5K OHM

M SCR PH W/FS M4x10

M SCR PH W/FS M4x18

M SCR PH W/FS M4x20

M SCR PH M5x12

M SCR FH Md4x14

M SCR FH M4x20

FLT WSHR 5.5-20x1.6

SPR WSHR M8

FLT WSHR 8.5-22x1.6

SPR WSHR M5

U-NUT M4

U-NUT Mse6

TMP PRF SCR PH SPECIAL M5x10
HEX BLT M8x20

E RING 7mm

SET SCR PH SPCL M3x8

SET SCR HEX SKT CUP POINT M4x6

(D-2/2)



2 THROTTLE UNIT (YZ-2400) (D-1/2)

/0 AL
P
s —l
e =
' \K‘b\
— 5
7 \J
S /0/




@2 THROTTLE UNIT (YZ-2400)

ITEM NO.

O 0O =N U W -

101
102

201
202
203

205
206
208
209

PART NO.

YZ-2401
YZ-2402
YZ-2403
YZ-2404
YZ-2405
YZ-2406
YZ-2407
YZ—-2306
YZ-2307
YZ-2310
YZ-2320
YZ-2312
601-6005
JI1-3113

YZ-2318
YZ-2408
YZ-2409

220-5130
601—-5415

000—-0408-FS
000-0404-FS
028—-0021
028-0014
054—0006
050—-0008
060—0008
000-0418-FS

DESCRIPTION

THROTTLE FRAME
THROTTLE LID
THROTTLE LEVER
THROTTLE SHAFT
LEVER STOPPER
SHOLDER SCREW

VR. BRKT

PRIMARY CAM-P
SLIDING CAM

GUIDE RING
COMPRESSION SPRING
PRESS RING

ADJUST GEAR

GUIDE RING

KEY 5x5x20
THROTTLE SLIDE BASE
THROTTLE LEVER PLATE

VOL CONT B-5K OHM
GEAR 20

M SCR PH W/FS M4x8

M SCR PH W/FS M4x14
SET SCR PH SPECIAL M4x16
SET SCR HEX SKT M4x4
U-NUT M6

HEX NUT M8

FLT WSHR M3

M SCR PH W/FS M4x18

(D-2/2)



@9 ASSY CONTROL COVER (YZ-2600)

(D—-1/2)

SECTION A-A



@ ASSY CONTROL COVER (YZ-2600) (D-2/2)

ITEM NO. PART NO. DESCRIPTION
1 YZ-2601 CONTROL COVER
2 YZ-2602 ACRYL PLATE
3 YZ-2603 LENS PLATE
4 YZ-2604 MIRROR PLATE
5 280-5120 SPACER 5
6 839-0183 ASSY LAMP BD
7 422-0243-01 PLAY INSTR PLATE GALAXY FORCE ENG
8 YZ-2605 BRACKET JACK
9 YZ-2606 SW PLATE
10 839-0158 MINI JACK BD
101 509-5218 PUSH BTN SW 1T YELLOW W/LAMP
201 000-0320 M SCR PH M3x20
202 051-0003 FLG NUT M3
203 031-0420-B CRG BLT BLK M4x20
204 051-0004 FLG NUT M4
205 008-0416 TMP PRF SCR TH M4x16
206 050—-0003 HEX NUT M3
207 000-0316—FS M SCR PH W/FS M3x16



ASSY THROTTLE COVER (YZ-2700)

ITEM NO.

O OO & W=

201

204
205
206
207
209

GO

PART NO.

YZ-2701
YZ-2702
YZ-2602
YZ-2603
YZ-2604
280—-5120
YZ-2703
839-0183
YZ-2704

000—-0320
051-0003
031-0420-B
029-0138
051-0004
059—0014
050—-0003

SECTION

A-A

DESCRIPTION

THROTTLE COVER
COVER PLATE
ACRYL PLATE
LENS PLATE
MIRROR PLATE
SPACER 5
THROTTLE PLATE
ASSY LAMP BD
PLATE BASE

M SCR PH M3x20
FLG NUT M3

CRG BLT BLK M4x20
TAP PRF SCR M4x16
FLG NUT M4

WELL NUT M4

HEX NUT M3

_56_



49 ASSY BASE (YZ-3000)

il

€)
R
B

B

lw
‘.j;'

L/

LN /'
X

LY
i

J
.y

K

&
Y

N
~

)

N

%

(D-1/3)

()
S

¢

\

]

g

ep)

]




49 ASSY BASE (YZ-3000)

ITEM NO.

—
O WO I U & W

DD DD DD DD DO DD B DO DD b b= bt b e e s
PIDNEDON- SO ®OAD A oo

101
102
103
104
105
106
107
108

201
202
203
204
205

207
208

210
211
212
213
214
215
216
217
218

PART NO.

YZ-3001
YZ-3002
YZ-3003
YZ-3006
YZ-3007
YZ-3008
YZ-3009
YZ-3010
YZ-3011
YZ-3012
YZ-3013
YZ-3014
YZ-3015
YZ-3017
YZ-3100
YZ-3200
YZ-3300
YZ-3021
YZ-3025
YZ-3027
YZ-3028
YZ-3029
YZ-3030
YZ-3031
MX-2017
MX-2055
YZ-3034
YZ-3035

601-6129
100-5070
111-0006
1005063
1005044
260—-0011-02
601-5423
350—-5137

000-0410-SF
000—-0408-S
000-0510-SF
000—-0530—-SF
000—-0420
000—-0450
039-0045
039-0033
008-0510
028-0021
032-0410
032-0510
050—-0008
050-0010
059—-0017
059—-0016
059—-0022

0600008

DESCRIPTION

BASE

BANK FRAME
ASSY STOPPER
STOPPER SPR.
SWING ARM

CON ROD

GUIDE BLOCK
WIRE COVER-A
WIRE COVER-B
DISC COVER
ROLLER SHAFT
COLLAR

BNK VR UNIT
ASSY BELLOW
MECHANISM UNIT
ASSY MOTOR

AC UNIT

FLASH UNIT A
FLASH UNIT B
WIRE COVER C
NUT PLATE
SPACER BRKT
SHOULDER SCREW
ASSY TERMINAL BOARD
ADJUSTER
ADJUST PLATE
WALL WIRE
COVER

RUBBER WHEEL #75

BEARING #15 (NSK 60022Z)

ROD END

BEARING @25 (NSK 6006ZZ)
BEARING &30

AXIAL FLOW FAN AC 100V 50—-60Hz
GEAR U/6

V BELT

. SCR PH W/SF M4x10
. SCR PH W/S M4x8

. SCR PH W/SF M5x10
. SCR PH W/SF M5x30
. SCR PH M4x20

. SCR PH M4x50

HEX BLT M10x80

HEX BLT BLK M10x90
TMP PRF SCR TH M5x10
SET SCR PH SPCL M4x14
WING BLT M4x10

WING BLT M5x10

HEX NUT M8

HEX NUT M10

HEX NUT Mi12

HEX NUT M14

HEX NUT Mi6

FLT WSHR M8

SRz

(D=2/3)



@9 ASSY BASE (YZ-3000)

ITEM NO.

219
220
221
223
224
225
227
228
229
230
231
232
233

PART NO.

060—0010
069—0045
069—0075
061-0004
061-0008
061-0010
069-0019
069—0060
039-0036
069—0007
061-0005
069—0001
000—0310F

DESCRIPTION

FLT WSHR M10

FLT WSHR M14

FLT WSHR SPCL 17-35x2.3
SPR WSHR M4

SPR WSHR M8

SPR WSHR M10

SPR WSHR M14

SPR WSHR M16

HEX BLT S=30 M14%x90
FLT WSHR 4.4-16x1.6
SPR WSHR M5

FLT WSHR 5.5-20%1.6
M. SCR PH W/F M3x10

(D-3/3)



s @@yn@@%ﬁw@w

g

bt | -
i ~ &

(D-1/2)

/@H QLR ]

7 f

doo &

!
jsess)

3

MECHANISM UNIT (YZ-3100)
2/

@

a

ESNTAVCIA

Q7
~ w

o

60—



MECHANISM UNIT (YZ-3100)

ITEM NO.

Neolie <R Bie PR, BE - L

101
102
103
104
105
106
107

201
202
203
204
205
206
207
208
209
210
211
212
213
214
215
216
217
218
219
220
221

PART NO.

YZ-3101
YZ-3102
YZ-3103
YZ-3104
YZ-3105
YZ-3106
YZ-3107
YZ-3108
YZ-3109
YZ-3110
YZ-3111
YZ-3112
RH-3311
YZ-3113
YZ-3114
RH-3313
YZ-3116

350-5081
100—-5025
111-0010
111-0012
601—-5472
111-0013
610—-0219

000-0412
000—0430
030—-0525
0300630
039-0032
039-0021
039-0013
050—-0008
050-0010
039-0054
059—-0017
061-0004
061-0005
061-0008
061-0010
0600004
060-0008
061—-0006
060—0010
061-0012
069—0020

—-FS

DESCRIPTION

MECHA BASE
SIDE PLATE
ADJUST SHAFT
MOVING PLATE
PARALLEL ROD
JOINT SHAFT

J. SHAFT COLLAR
ACTUATER
SHAFT GUIDE
DRIVEN PULLEY
LIMIT SW ASSY
CALLIPER BRACKET
KEY

DISK PLATE
ADJUST RING
BEARING SPACER
THRUST COLLAR

BALL SCREW
BEARING UNIT
ROD END ¢ 10
ROD END 14
RUBBER STOPPER
LINK BALL

BRAKE CALLIPER UNIT

M SCR PH W/FS M4x12
M SCR PH M4x30
HEX BLT M5x25
HEX BLT M#6x30
HEX BLT M8x16
HEX BLT M10x25
HEX BLT M10x%40
HEX NUT M8
HEX NUT M10
HEX BOLT M12x90
HEX NUT M12
SPR WSHR M4
SPR WSHR M5
SPR WSHR M8
SPR WSHR M10
FLT WSHR M4
FLT WSHR M8
SPR WSHR M6
FLT WSHR M10
SPR WSHR M12
FLT WSHR M12

(D—2/2)



ASSY LIMIT SW (YZ-3111)

& ¢

ITEM NO.

[y

101

201
202
203

PART NO.

YZ-3115
KR-3023

509-5199
000—0430

060—0004
061—-0004

DESCRIPTION

LIMIT SW BRACKET
LIMIT SW NUT PLATE

SW MICRO TYPE
M. SCR P.H M4x30

FLT WSHR M4
SPR WSHR M4

—62—




® ASSY MOTOR (YZ-3200)

-
L

1]

D

ITEM NO.

1
2

101

PART NO.

YZ-3201
YZ-3202

3505134

DESCRIPTION

MOTOR BRKT
DRIVE PULLEY

MOTOR DC 80V W/ENCODER

_63_



(D-1/2)

AC UNIT (YZ-3300)

o

Ak

£ 9 § -ea:




AC UNIT (YZ-3300)

ITEM NO.

[o 2 T, B S JL I I

101
102
103
104

106

201
202

PART NO.

YZ-3301

KR-2043
210-5091
421-6592
421-6950
421-6595

509-5234
514-5030
514-0037
600—0110
600—5007
280—-0418

010—-0308—-F
000—0408-FS

(D-2/2)

DESCRIPTION

AC UNIT BASE
LID PLATE

2P PHONO JACK
STICKER ON-OFF
STICKER MAIN SW
STICKER

SW TOGGLE 25A

FUSE HOLDER

FUSE 15A 6.4x30mm

CABLE & PLUG ASSY W/EARTH (100~120V AREA)
CABLE & PLUG ASSY W/EARTH (200~ 240V AREA
BUSHING STRAIN RELIEF 8.4

S TITE SCR'PH W/F M3x8
M SCR PH W/FS M4x8



@) ASSY PWR SPLY MAIN (YZ-4000)

—

&

201" Fo {102 202,

-

i
.

"
4

/
©

ITEM NO.

1
2

101
102

201
202
203

205

PART NO.

YZ-4001
560—5130

270-5022
117-5168

000—-0516—-S
005-3516
005—-3513—-F
006-3113
069—0001

DESCRIPTION

WOODEN BASE
PWR XFMR 90-240V 18.5-18.5-100V

NOISE FILTER 20A
TERMINAL 6P 20A

M SCR PH W/S M5x16
W SCR RH 3.5x16
W SCR RH W/F 3.5x13
W SCR FH 3.1x13
FLT WSHR 5.5x20x1.6




ASSY PWR SPLY SUB (YZ-4100) (D-1/2)

_67_



@) ASSY PWR SPLY SUB (YZ-4100) (D-2/2)

ITEM NO. PART NO. DESCRIPTION
1 YZ-4101 WOODEN BASE
2 839-0186 RECT BD DC 24V
3 833—-0048 SSR BD DC MOTOR
4 839-0176 TR SUB BD
5 400-5070 DC/DC CONVERTER RV 5A
6 839-0035-01 PWR AMP DC 12V 10W
7 421-17207 STICKER FUSE INSTR
8 421-7208 STICKER FUSE INSTR
9 TX-4002 GRIP
101 514-5028 FUSE HOLDER 1P W/COVER
102 514—0034 FUSE 5A 6.4x30MM
103 117-5131 TERMINAL PLATE 5P
104 117-5167 TERMINAL 5P-2Px2 SHORT
105 601-6095 FUSE COVER
106 514-0043 FUSE 8A 6.4x30MM
107 280-0149 HARNESS LUG
108 2805008 CORD CLAMP #15
201 000—-0516—FS M. SCR PH W/S.F M5x16
202 005—-3513—-F W SCR RH W/F 3.5x13
203 005-3525 W SCR RH 3.5x25
204 005-3516 W SCR RH 3.5x16
205 005—-3520 W SCR RH 3.5x20
206 029-0173 W SCR RH 2.7x25
207 006-3113 W SCR FH 3.1x13

_68_



@) ASSY PWR DRIVE (YZ-4200) (D=1/2)

_69_



@ ASSY PWR DRIVE (YZ-4200) (D-2/2)

ITEM NO.

1
2
3

101
102
103
105
106
107

201
202
203
204
205

PART NO.

YZ-4101
YZ-4201
TX-4002

400-5083
4005084
400—-5084-01
280~-0419
2805045
601-5214

000-0516—FS
000-0308-FS
005-3513-F
010-0312-F
006-3113

DESCRIPTION

WOODEN BASE
BRACKET
GRIP

SW REG 90~ 240V

FET PWR DRIVER (WHITE)
FET PWR DRIVER (BROWN)
HARNESS LUG

SPACER TUBE 7

L-LOCK

M SCR PH W/FS M5x16

M SCR PH W/FS M3x8

W SCR RH W/F 3.5x13
S-TITE SCR PH W/F M3x12
W SCR FH 3.1x13

~J



@ ASSY SW REGU & DRIVE BD (YZ-4300) (D-172)

#.
- @
S 4T
_+_
== @

....71_




@ ASSY SW REGU & DRIVE BD (YZ-4300)

ITEM NO.

- N

101
102
103
104

201
202
203

205

PART NO.

YZ-4101
YZ-4301
8390161
TX-4002

400-5055
117-5166
280—5008
280-0419

000—0516—FS
010-0312-F
005-3250
005—-3513—-F
006—3113

DESCRIPTION

WOODEN BASE
BRACKET
DRIVE BD
GRIP

SW REGU 90~240V 5V 10A
TERM 5P-5P SHORT
CORD CLAMP ¢#15
HARNESS LUG

M SCR PH W/FS M5x16
S-TITE SCR PH W/F M3x12
W SCR RH 3.5%20

W SCR RH W/F 3.5x13

W SCR FH 3.1x13

-72—-

(D-2/2)



—
M~ 3%
F244 x2 ( P ’4,’
Ay LAt [T} q M 1A L A Mt g MCA_ 3 MAB 1
E M. M | 7z B W™ 2"y PRl 1) Y W
e5 be Nl 3 18] s 3 I3 3 a3 3 L3 3.3 3
&, ] 3 % o 4 4 4 4 _ “ 1 ¢
T M - a3 | r—i Y . " R [ : " wn s i Rk- sRM s 3| (LA
c M ¥ 5 ¢ o ¢ P h Ko 6l ¢ Taghens 7 i
graan - g2t : - 15 nmw cea T ¢ B bot T3 ¢ e beem = i
o w T L4 L 7
) = [) nHaYHT 3 n . 1 = LSS R T 11
}fﬁg R ek ’: v [ [E] [1 T3 u : Prak T : i T : »
el e " " i5] T 2l . ITHEEY! S TTRENEY] IS
a0 2 1 3 a5} 2 2
L I e | | o i —— i
& [y Y 1% 5 . 1% #) TR
o o q] = W Ic 24 i -
A C— 0 e s o o1¢ 26 v Ie 28
(T30 o LI 5 ] 2 s % !
ol B oy i The = qw N Tl 1 e . R
1| Fadem ':,u M rE:E’ =P = i B z g 2
A
GNP it s e L F__u| 2| = I pa
v, T2 = e 90 1 23 45 o0 1 2 34t (Y o 1 2 5
Al —5 2 NLEL G ] DECEGLEEE ] &] 8] S 4] 71} 2 A
agp S| Al o #ule] s P R I N P P P P o | n| mf s
5 b §
P <
s L] - RNEEEEER RERRRRRR ol el= ~
N o
Ic 13 L = J g 3
WE pq a1 o sl rl f 0] 20 5 1| ol sl al @l af s} af B sl ] nf #| A 3
}ﬁ — re [Z 2 45 ¢ oa 1t 2 * 5 be « 5§ [
5 ni_a M s M »
&3 As Ae Ax ‘
3 s 2 ' 2wl ESHIRY I
M 2 e I iy, :
® 49 4 9 M oM 41
T 1 g 3 e LR I T i o2k sewm 2 2
b r 54 4 4 & T 13 3
A1 et == I ~ , 5 ¢ naw e £
MES i A 32w Gveml T s 0 : s TS mos PTI] PP | -
R o 2 (51 v s ¢ ok s | ¢ ek T L 2 et 2§ FEY
5 [ L T al ! 3 1 13§ 1 3
o] BK Py e | ¢ ] o ! 3 D -
% q 1 L) s 2 3 I5
N " I3 [T} 0o T M= —
3)=kfe 4 ACECRE B —‘*G:___-;.m e e e alz ol
1 13 I3 13 s 13 ES
e m o1 Y T :; 1c 23 s :: Ic 21 [T ::' 1c 2§ mikl sull‘—1
5 n sz 5
i " [} MR~ K
s n ) .. b g h .
Py P :
D ™ % T X “ :': - . " " L o
— = N
e TE P & =1 =
o4 L VR L | A6 _ n] T 7ee 2l 7= : Y e H5ED.
w5 L DEAN g = 5
#1 TOP—SECRET ﬂ__,"fm‘!ﬂ—» ’;ﬁ‘;’;%
H— ED g me FF AL T 7 75 575 El g LI
e RAWING WIT,L IN NO WAY BE COPIED, e
Foa r g : MAND.
3 ®
feie 3
R22 si fafsd F €8
e
; 1¢7 %tz 8 I
McA L 1 L]
2] PAL [y
20 dlompnle
4 e T 5
Yok
~* W5 TCAL AT » %
2 n_ FRan i I,
(- B | o T HET %
% FCATATK. 21 28 b q
9% AL 5 [Tuj:' HEXT
1,'2 S FHENRE 4 C R
315- 5314 &g
SEGA seca Ent o, o] =
s orawiwa wits 1% w0 wxy s corien. I3 - 5 6]
TO B ACTURNED OW DA ANARR B
CPU BD REV
GALAXY FORCE B37-6565
DESCRIPTION PART .
17/-$509 seer [ or 9




K mesns

(This line hais been correctly scanned. It feads 10 nowhere)

243374
o
JELS
L Falll MRS mwe  2f,., po |47 M &_ 18] 18 P £8801,
[ i, ' o [} ' 23 B g 24 1] 7 1% 1
2 22| ! 2 2 0l 2 e 3 > 8 12
3 33 : ; 2 3 2 F11 N Iy /211 3 3 8 e 3% 2 3
CINE/I e K + U ¢ 2 I3 a_q | 4
5 ¥ N 3 s 3 0 52 3 $ 1 i8S
¢ 2 ‘ i i 3¢} P g X 3 § 4 5 ¢
[ F2l 7 7 2 1 LJNET 7 L L4 n_3 2 92 J g%
Ls/31(%) ), 2 5 FEETI sl T A , 3
Vo = — 9 " Iy 1 L 7 K] el
® >-HEWR ; A th; w9 ! 1 13 i i 1 17 I
- " " ”© 1a
s Yip " [E PR " " " P i u
b E (3 n 3| n n /76 IF) 1”7 n n 7% I3 .
a Y3 3 A 3 nl ) 13 “l 5 %)
%3 DI N n 2 ™ w53l z o7
3 4 s s 22 15 [ ] e 7
315-8
X LS 315-524% PR LY S LY SEE T PO N5- 5249
[T . 5 f )
P ; 1agpin :Z 26 Py F g
PRYTYe A s wl L maT s b1 3 P51 RPN
6 adeeE el [ FRFL e
' AL in 2 s o 2 3L 3 551 L, FIAT
] naw 8lg  qbn C 7] nB2 3 PR AGE
Tt X £3] v Py X} T 73 2 PAck
> 5z Vol-ZEEEL —r &1 o 2 B¢ F )
L CI) S P1 D s
3¢ § oSN T o e ¥l o
i y. " n 1 ] m 57 »
7 X n % m T3 [ S %
3 [ B IC 22 ey 23 3 3 SH i I ¢ 2 3
XY e > L% 5,
/s 2 S n 23 24 3,
AR 2y e hse il . oo 2 __ME
244 753 ' ) 22
—d Fe 2 2 PBE
. 24 wwr 3 g
2 4 o |28
4% ani A 5 Py EX
— 2] 7 - : i —
HRD. 74] s . 7 0 122 1
464 a5 ‘ s N
] : 3 q F—1
2w » » 3 3
1L AN pa - " P S S
2 e * 2 Py
n » 1 B
77 I3
C 2 4C = 30m.3,37, 22,23, 3,35, 12,3 ) . ol —":
1 19
A ual o o lyg
L 334 L=
Ll S I
FHoOE 7
] FroE Y
3
: IT P %,
MuL 22 95
Ten TR iz &) =timn AR ri%and
L e -
HAS 124 &5 -
o} Y Wip L4
RS
I ¥
2300
AL 7]
e moacaee__ W
sﬁm SEGA ENT LTD.
R T
N MOAM CPU BD
% GALAXY FORCE B37-6565
DRESEY DESEAPTION o wo

1Tt - 5609

sexr 2 or 9




Fa44rz ( Bt i
Fan x2 %
A | xas 2 q XA} o an XA ! 5] XA @ 3 <.
As XCA |/ 3 XAB I ¥Bin%
I ol 2P 2 3| q z 1 o 2 [1 M 2 1‘7 W '4':5_3: T s 2 == %
Y T i r— i F— nis — res s ¥ E -
% s 3 IM R5M 4 L] 4 hj ha
o R PR | r— > 2 3k sw 2 ] [ +
3 5 3 s : s
cé A Iy 6 ¢ o T omae Gaesl < D e fue i s TSt n
ol 7 L3 [ I z n s H s 1 :;. M T € L : o
N ] 1 T sl q M1k [] 3 4 Rpln 300 mil 0 3 4 @ pin 300wl T o
37 i A ) i) 1 v e b = B T
e e 3. ] Y a4 . 3 EL1 Y L] 1 N 3 AFA-Y{13 XAB 9_ x84
-~ ® & ) ® 2], (] ELY (DY L] ¥ 4 1 15 s 3 %
(41} saur] Py L] 7 5 " L1 n Y1 " 3 TR [ T
o ave nle 2 i T 4 ” sty 2 =10 2 33 :,. 2 1 12
cT ¢oudn-2 B: ﬁ) 'l : sl 1 2o [E) Y 3 2l p B Bl 13
®
&4 pin I IS o] B ¢ 32 ¢ 84 Y T
s Ay ] 1 2 1 - gt &t z : '::
ool g £ N3 P i [$E xeart d7 = B e TR nigE 1+ ..} PSS ]
w ¢ [senre ; A — & ———2dz — 2 qF =po
fA3 | F2dmm " ) [?' = RSl o= ECEETY FE -wm'? =po
Yy i T | = d
Yo 0T F3 s e B8 1 23 ¢ 5 ¢V ] s 23985 ¢% ’
2477 1,?'} 3 A ] A e w| o] of o] k] Af & A ,,,n,,,.;qp’n"J
i ul= dmc
b3 Fae542 §~~-4u - é-ﬂn:hqr =[n|=f+{infra] ef Faus x2
&
oa : xg)?r : I':Ja7 v, ~ jxces 9. i %! peg. %
Yva ;! 2 4 2 T4 N EERNE ; : :
Y ER— [ | e | h X 3 4]t e ry 2
' 4 ] ey AEPEEEEDR 1 )4
y ST 1d 6q 's' P 1 33 A R “wi r R e éﬁz - : : ': :
XAt ul Ll YA U i
s | | o e i = (g
N ¥ aA-8¢{e__1 i"z M : Y 2 2, ; ::..exa"mhs
THT ale s 1 3 g1 T T ok SRAM 1 > 8k SR o [ | ey “
L i » 2 18, 4 s Tt Ree 6eemi n i e S 120 7 L3 Tace € B2, ”» s D
XEEET i J = g L 17 $ e s 5 " 5 os e 2 EOm
> 1¢ 4t LR} 74|, B dsowl T u éo| L
. e L] ” ® + s é Moh 0 0 é ¢ Zspn 3eml [y 1
s I P o E— F 1 1 - 2 Y
Y [T 25 g LY B s = 3 —=
i
nd ek 4 r—y T 2 : [} I.T i e T r '::
" " —ij" -
4 - o I 12 " 32 3 " a 33 ” ’
é Fce T ~ I " o
—4C =" D e w2 IC 81 e e 83 e gc 8% B
C 66 ¥ C
D=8 3 LB WfIr. I > n . ) i
, pr i A 1 TIE e s it e ] N o5 g g
4 L4 4 U 1 TR g T !
$ 2 j— 2, — U= , hud
» R L) e = i o = ————2d 1% —
= - 2 T ] 6 a5 T o
a —
3 JywR
1 ] e
wE ‘j Ic)""‘, ] =, K%
=5 ST %, A%
=l R, %, %, %
b e "
W 4
i 4
Faz
ar e | ST
N —oMyo2to 20,81
ek Iz
643 2
- s
Kies ’-—‘T:Dj tia
xcan el
9 2
L oo
A
< o
Qows_s| g
BAESEY 2 XEXT ol
TR z > %
% = YCRCE ]
% o KETTACR. i
315-53(5
SEGA’ szaa unr LLTD. :‘ﬂ:'_,iz"
PSR 0 e o WS WS m%;i G .
CPU BD REV
GALAXY FORCE 837-6565
DESCRIPTION ARt o,
17/~ 5609 et 3 o 9




% e X009/

-

I LT T 4

a
.

WV R N~

*

<
re

o Flw e |~

DRI W -
ER RN RS

ol fol~

NG

EIES TR S PR XL PTY ]

KJT
73
L e Az
]I B Z1) L 1 23
(71 2 2 2 9
Bl 3 k2 3 3 [
L7 ¢ = ¢ % 2
b5 5 I3 5 £ 3|
71 K ¢ %
g, 7|2 -
7| , 3 1 b
31, o -y |2 9
LZ1 N i z 2
2, s ] xi
9l , 4 72 v
¥ I’; ;l 7 /3
%3 LG i 17 %
4] L 5
5o sy 88
4 A Fropt—22
£ . 25 ]
77 B A P 2
1581 () :’7 3 FAT L :
Y] 2 -y ; PAQAES 202t s 31
¥ AN b T 2242 S
18 s2 23133 3
1 =), 4 5
P X e =
N upl— 2 o
£ ) ? ! /" £
52 N /2| 12 Exl
T . 3 Fal
A IC %8 =n 2 ™
1 al o 3:, 44 /5 ) 3
VE Mt Ve
ey .
—itdare :
(o TR 28 by y
23,
FY
[ s
5 -
B A :
[Ty -
20 .
=1
7, 4
i .
I -
1¢ 68
1S 155 (& NO= 2/%,2920,10,33, 98,3511, 98)
] Il %1
42 ’: 7
sl TR
€ EE“,W:
=
N Eq A4
K Tph
l xMr 22
1eér = IITs;lvc
YA3
1264 LT CR)
e
XA 3,
. o™ al?
@ EDL al, la:xnx
6
% XPian
>BRESET

SEGA sEca ENTERPRISES,LTD. hoor %} )
Tl o =
CPU BD REV
&ALAXY FORCE 837-6565
DESCAIPTION PART NO.

17/- S609

s G or




-
YA I~ E
Fawx2 =Y LSS F:
]
a1 |2YEA nly 1 YA YAL_ nf ae b T I Ll S0 B
e Py I B a 2y 29 2 L3 2 %
c¢e3 o 3| 3 15 5 3 s , |M-Rom x 3, 32K $-RAM 3 .y
o
TT™ 3 2 n w 13 A_3) , a5 3 [] 4
.&c‘} . sl ¢ M T 3 S 31 . 32pm beuntt ramr e T L 24n 3 es3 -
A 4360a-12 4|4 4 4 £ 1) yaoh e oy, ¢ S
Sarm [ S ‘ Z 1 ¢l ¢ il 14| o Bpw 60055 " 7
* ' I g sl 2 1 43 &, L3l 4 2
ol KPR [] uHAY Y L] [IT 3 3 o L)
s Vee P n It} 1 i . LI Y o2 4 14
43 s [ = —) 5 s ___ It T N T L u_ul 4
oo Pe T ) i P a s, IC 55
ey yryin 3 2 B BT 22,
P T 4 [ m_af PP BN
Iy T I3 " A48 s T
k2 Ll I3 L. b so2} o e I
s i ; 2 «a—\“ — T S
B’ n BE 7| r———-o" =
RA2 :; = " :: Z". ,F Yo 1T B892 58
P8 b Do 1 2 $ 1
UTZ ELY R 2t | unnﬂm‘naz ﬁu, =t am'
= K] Zi Papsa ERRREERE FECEEEEE Fusaz
I~ >
«_yepl 2 ln You J e 1 ) _yop
o “, P ' 3] f ’ ) L8 - ke
L VA N 2 [ u 2 FREEEERE J1939399 2 9 32
3 s 5 s
s |— e 3| 1 34 4 3
+ 4 é :: ’ak‘t‘ﬂsrr‘nslr‘lf )l al o] ol 4l 4 8] 11630 15 Y
s e 5 - 66 12348567 5 4 5 s
% — % L R e 0 0 L5 "‘; 4 as e 3 £
£ 7] kY i ] 1 7 2 i3
; 1—: N I :: 2 /M Rom 31 2 32k S-RAM 1 A-BSi_YoB 3 1,
LY A 2
v 9 3 L T 3 32pm buenti ] 3 Tcsaen ] 2 s
YRALT 1w ) ~l & § ” ] ¢ —L‘ ¢ & 3 /8
% YREET 8 dinEr " :’: Z .: NEY :‘ Z - " f ok e ‘5 2%pm 4885l — u Yl 2 P
” 2 72
ek &) ol Y 0 51 e B 4 g P u__ 3
s * P 7] 8 2% - i - 4 e w3 T
[y 24
2 owck P C—i ] ITR—; wal o 16 5% P A (T4 1) R ST
4 | o,
£ G Zl Fea I s
X 14
P
2= Achic R H=x. 4 L Yoonss__ 4 %
% ook 2t e
n 2 2d e TE 50
¢34 = °F
| ER_, %, %
— T %Y
= — 7, %K,
YA 4
TR, g
ZV : I L g,
L)
i
315-5316
. ] -
SEGA skaa enteReRISES,LYD. [ 35
\cats TS cramua was e w0 war s Corwn. WEFORE | oo )
TO 96 RETURNED ON DEMAWO. T 6]
CPU BD REV
| GALAXY FORCE B37-6545
DESCRIPTION PANT "o
17/- 5409 sery L oo §




;sl
Y2y a SELB N _vre »e
1] N ) o Lon ey
2 21 2 2 1 2 Y Fy ’ 1 77
PRY [ R Y 3 5 2 24 >
W p == ;
s &1 ¢ sl 3 s 33 ; ¢ <
é é 1 7 3% ‘ s N
7 72 73] [ )
8l 5 3 L Y u| ? N
A ? T o
" 3w 76 38 T 7
433, ol TR YT AN
L 2 1 L j2 /2o L e
I 9%/ " n /7 /3 7 7 ;.z‘ ” = L
: i1 1% [y EE - / " ;‘; %
" ys-sus o i s
NIRN 5] 40 PR ETER (1) Yor  # 305 - 5249 43 W
Y] o ETI— | N
Lt . e 2 I A8y
1s13Y C4) 3 8 ; FYI 4 ”
T 3 a0 ngt 3 #l 1 T [ 3
Yasi L # P £
—an g; h 0 <A . AT b ET— i ] 28 e 2 £
e L e ol —t s AAT e
o Sdx  wpt S ; 37 3 :; 23 PACKAE 23 : ;
1S o o s e il Er)
1¢ 38 ] R | EC T N T o ¥
1h__s21, 39 2 /] :_1* 2 3 24 7
a__9l,y {{ CTEEY yr N
B_a oy I1c LY} gl£2 1 7 59| :; 3 7% 5
:‘: :l' m K] 5‘: /: ol 51152 n | 13
- 2 L84l 3/ 3 [
YR 28] e i Yo
veRy kg e B LI 1Y
%54 r3 ) ;[ 7
. El AT - 72 2 sall 2 2 (23 2
>ﬂ AR T . 3 782 3 ar 3
24 753 4 LY 3 .
£ are Vs |5 LY B4 .,r
= .
I 2} e - rawr i Y} - a—;
o0 Y 2y, 2 7
L4 Axa [ VLX] v
21 b8 . 9 /7% 9 : 2 9
24 #oT Tk i L KTI—T
JALY 690 . 77 i 't AR 7]
ALE L g - TE A T
° YERY [ e
74 % 775 5: 13—
(5155 CHAC = 9./ 3R, 31,23,8, 90,35, 97,98) g% /’Z w7/t
I AN ’ P !
's{\ yax T i ‘0: i: f_m, ‘t’ ™
£l Mpd —Yer ﬂ“%‘ﬁ o2
| Pt YEWRE 774 Fise .
—d 7 J Yee y73 Qi .
! ' , Yoe Ty il Vas
—@i Hic mbt J YA3 33 "; . ﬁi -~
6 'E"‘: YH ECH W N il Dltis
9 mp YoiT Ie_:_‘ L : TOP SECRET M= nkriiansh $
LA — e . g T
174 =x - d P 2R
)1 THPS IRRWING WILL IN NO WAY BE COPIED,
L wsLe 1O BEFETURNED GN DEM g
isen L] L
i
: YAsq r i
Itk
YORK . 54
SEGA sEGA Ent LTD, :"" -~ '1”
YDiam s, coaw Wik m 40 wav b¢ covmn. WRIFouE | ccvep| op MG
K] =—— TO 8 RETUMED Ow DEMAND. ANEES |oow; Z
o DRESET cPU BD REV
GALAXY FORCE 837-65¢5
DESCRIPTION PART .
17/ - 5809 werr 4 or )




vy [ ————— p r
" , ]
o L84 e
% {m S \ : 315-5317 448 315-5318 —
MR F_ el & |8 N .
s “_W_Q"‘; — Sman 8 n - paL
O — Ycaar Il 78 4 s o _zzamse
A pal 2 Faa—— ¢ tpes[T RE +] 2upn
2 kY
r 3 & 4 2 4 a7 XEAE MLWR ik
8| hila 3 2.3 AR} Yo
s ulA DY 4 e YRR, I.C% o
¢ 13 1 5 9 - :L we
7 U5 5 L e
g 1T 3 ” X4, DRESET.
PR e 1 -
" 1] [ TR |~
g 6 % fo
ot Al 1t AR Y4
HlA
—i— =
18 k. e YAk %
| ~is ]
I
ot w v G ]
Xa 1 2 #_ A B 9, Ao
( 2 4 % ‘ DR [
i ¢ Iy 2 T e,
PR 1 [ 3 b ¢ A,
S ARY 2 -:%_g. s 35N 32KSRAM
s
25 £ Bt 22pin bwwil | 2epin opail
[ 2 M 3 7 2 1
2 — =
s r— o 7 TeS/4nr | Tl med
| S | — Comrt
P 1 " ol
n_ulA Y IS o 1 8 ¢ 87
: w_ B 3, TS
5B < 2 s
XAi~is n 3 L “
el R
178 - o] a] " e|o| & 4| 7| &} 4
YA s 2 B pe g
PR m !
, ¢ “ 2
pa | A0 3
. ulal>Y 2
v I ¢ —
; ﬂ_.__, ;’ dddAdddy dolddddds o
le 1 Py > E
AL L ] ,J
P LR L | ulelnd sl nl ol 4 o uf 15 g f o) i 1)
a AR 2 o~ " s ———
] s g ¢ 62 2 A I
YA tls s B E . A | ——p—— — b N
LJ 3 NECEFREEBEECELECE 7] 11%'-1 M
i qd ] AddddgddYy E
T 9 ] j TOP SECRET
E Ze el 4 7 = & 15 %
LS 2exé (1S DRAWING WILL 1N NG WAY BE COPIED,
0 BE BETURNED ON DEMAN
LLLLLL 214 2n 88 T AL o
\ \ \ OB 15 "/1
eIy s—754%
2w
RS
RO
L)

. oy
SEBA' seaa ENTERPRISES,LTD. i 2 5]

Ties Dnawa w40 wav oe cosn. FEIFOUE | oodcld B HA)
70 e RETURED o DEMANG. ARERE

CPU BD REV
GALAXY FORCE 837-6565
DESCRIPTION PARY L

/7/-séo k]




WiE h

— ] 81
YAMAICHL ered n2xh &7 RAGNK X% RA 4Tk x5
FLAT 26 pin voea (%) RASMK 2003 (1 44) —{1 &2
n T = £ / 1z 5| T Imt & "
12— Hlep pl ]
= AT w ey €l 1e2¢ F ] e [ | zc25] aanT 2021 B
e e o e I e o B e B O
1 cmnend FLT [ = 4 10026 8s
T Do e I LT e e =
12 Cmmnd FLT 2 0 2 N
romp oS AT 2 FEFy 3 @ . |Z E— ey PN O s [l 4 LTHEBZLT] A ] e7
eN (g 3] At ab 2 2 [ FLAT PAKAGE wl lz e
§ o=t ELT L] £ — ® 3 rf'_( Bpr F—{1 88
 Comend f______-m,a.; T L E_LD A
1 darn - A 2 e q P 2 l"i'»———/f'l FiT Az o
s} FIT 13 o s £l (e 2l ¢ r; s --Clm
ATy L - Al i12 L1 I s A L s fe PO . e
ft z 23 £}
2| FLT @ :: ]| | Y{% 11 ; ; n " ® £ £ Az! G5 r2g" A3 '—-Glll
e 3ls 7 2 5| 3 b 0 [N T 1z —{] 85
= FLT % r%3 1 2 /2 n N ‘ 2 ; s Al 3
HI FLT b =s 2 2 - ? #l o IC 123 v 7 —{]
[ay %:Er FALTE A p—{ 815
—
T 2 WT . " 2 19 RET {Jsu
% | onr —ly A é S ST 8n
e 4' ;ic;\ sl 5 4 [
Y $ RE: t 4 eEn -4 a
% fs XRES 2l ; ; w IRly 3 115 s MSAug kv "F-:. S
% {Yﬂi YRES | 2 2 4 & 2 /-M AR % 2
[T e 2 ! % —i— " {J 8%
Aocw I ] ) 24
» ] | 2] <]t pYYAR {
B« B 1o s
2 2 |4 z3 v 0 o
o omo~d "A; :Al Pg v :—ﬂr——' Tl . I' Az
] ta o
21 ; ; 12« n '_,% 5 ] 4
b _om s 2 Y
r 3 4 g 513
] N g, ™ w o] {] as
| U S 2 i';dx R [or] {mas (]2 4 O
% Mpanl -1 I 1 ! 4 2 LIy 2 AMP TR pin
A MY R ] [E-ie A £12 {7 an
2 [Ty N — 2 2 7
ST 11 I 1 -2s |« 2 : [] 4
& T I3 —4 ] i a2, ¥
h—s__al ¢ 4 L”-, boE 2] 2[2 3 a 2) ko 45V RET  Zor MSMA253 RS 9
¢« 4 S o] é 2 ¢
= ; i :a: B el e £ 17 e T AD KT & BER =12 FLn,
LTI
5 3 2
% {v5 M ak ' —412 : " ' | < ik RAR T Aw
SREET> N i3 ® —‘i_ 3 2,
s 2
% LB are . 3 e > {Jan
—_— n | €. | 2] z|Y
"y § hee N f 2 2 22—l Oae
MR AR s o [} |zer 6% ] an
] H—
®[ 7
s £17
® ;"j—"l DAS
[l L 0 au
PO AT 222 T LT X
O el A
5 |
Aocw ™ v f2 [z
B, = £ Q:
W« ey
L. § 1 ] . ZIN
BB [z EDe,
ML sl s o —0% aAMp 2
) 1 As
men alsa, 22 as
Lol walt [ o A o @
N YD
2 —H_Dl—rﬁ [
e B %Zt_ 1 oans . M,::;g.p = ss
T 3 e ]
#5Hé253RS 5|t hinid e o[y Yo e [ r'ﬁD“JWD,,
2
& P e 2 Acn o, e 1 At
T ] 1 (d7] 2
Sery (- Yo 222l ) [ - b D“ _ S—
[t - Ya xsfu P [“D‘ §M/ as sﬂ“ SEGA ENT ., 5
|l ) 3
e, BRAT 222 1! s Tea cnuwwa was 6o wiv o6 coren. FEIFOBE | o [
AN ¥F we. —~ 81 TO B<ns1:XMLFault xmlns:ns1="http://cxf.apache.org/bindings/xformat"><ns1:faultstring xmlns:ns1="http://cxf.apache.org/bindings/xformat">java.lang.OutOfMemoryError: Java heap space</ns1:faultstring></ns1:XMLFault>